One Step Rod Cutter

Rear Pull
Pickup Head Layouts Section 8
MoOdel YEArs 1988 — 1990 .....cceiiiiiiieiiteie ittt e e et re et e et e st s e s e s n e e e e n e re e 2-5
MOdEl YEArS L1991 — 1993 ... o ittt r e e et e s et et s e s E e a e R e 6-7
MOdel YEArS 1994 — 1995 ... .ottt et 8-25
Model Year 1996 (4 ROW 30 & 4 ROW 36).....ccciiuuiiieiiiiieeiiiiiee sttt ettt e e s e s 26-29
Model Year 1996 (6 Row 28, 6 ROW 30 & 8 ROW 22) ......uiiiiiiiiiiiiiiiieiee ettt sieeeee e e e 30-33
Model Year 1996 (6 ROW 36 & 6 ROW 38).......uuuiiiiiiiiiiiiiiieiiee e iitiiieee e e e e s st e e e e s s snteaeeeeea e e e annes 34-37
Model Year 1996 (8 ROW 30) ...ccccviiiiiiiiiiiiieeieeeeee ettt ettt ettt 38-39
Model Year 1996 (12 ROW 22) ....cccviiiieiiieee ettt ettt ettt 40-41
Model Years 1997 — Present (4 ROW 30) 4-TUDE ......uuiiiiiiiiieiiee et 42-43
Model Years 1997 — Present (4 ROW 36) 4-TUDE .......uuiiiiiiiiieiiiee e 44-45
Model Years 1997 — Present (6 ROW 28) 4-TUDE ........ooiiiiiiiiiiiiie e 46-47
Model Years 1997 — Present (6 Row 30 & 8 ROW 22) 4-Tub€.........cccovvvvviviiiiiiiieeeee 48-49
Model Years 1997 — Present (6 ROW 36) 4-TUDE .......cccovvvviiiiiiiiiieeeeeeeeeeeeeeee e, 50-51
Model Years 1997 — Present (6 ROW 38) 4-TUDE ........ccoovvviiiiiiiiiiieeeeeee e, 52-53
Model Years 1997 — Present (8 ROW 30) 4-TUDE .......uuiiiiiiiiieiiiie et 54-55
Model Years 1997 — Present (12 ROW 22) 4-TUDE .......ooiiiiiiiiiiic e 56-57
Model Years 1997 — Present (4 ROW 30) 8-TUDE .......uuiiiiiiiiiiiiiie et 58-59
Model Years 1997 — Present (4 ROW 36) 8-TUDE ........ccoovviiiiiiiiiiieieeeeeeeeeee e 60-61
Model Years 1997 — Present (6 ROW 28) 8-TUDE ........ccoovvviiiiiiiiiiiieeeeee e, 62-65
Model Years 1997 — Present (6 Row 30 & 8 ROW 22) 8-TUb€.........ccoovvviviviiiiiiiiiiee 66-69
Model Years 1997 — Present (6 ROW 36) 8-TUDE .........oiiiiiiiiiiiiiie e 70-73
Model Years 1997 — Present (6 ROW 38) 8-TUDE .........oiiiiiiiiiiiiiiie e 74-77
Model Years 1997 — Present (8 ROW 30) 8-TUDE .......uueiiiiiiiiiiiiiiee et 78-81
Model Years 1997 — Present (12 ROW 22) 8-TUDE ........uuuiiiiiiiiiiiiiieee e 82-85
Model Years 2005 — Present (12 ROW 30) 8-TUDE ........uuiiiiiiiiiiiiiiie et 86-101

Return to this page by clicking the upper right corner of any page in this section.

Revised December, 2016 1



(GEAR 80X}

DETAR. OF NO. 47 (PIY2I6ES) TYR 2 PLCS.

—1

NIS.

8 ROw 227

BASIC MACHINE



ONE STEP ROD CUTTER

ONE STEP PARTS LIST (1988-1990)

Parts List
Item No. Obsolete No. Order No. Description
1. 80000 800000 Three-Point Hitch
800100 116001 Three-Point Pin
2. 900099 900099 Main Frame
3. 227-23 120002 Tire and Wheel (obsolete, requires kit # 405020)
4. 215-209 990080 Wheel Axle
5. 435-39 900249* Wheel Mounting Assembly
6. 313-348 990173 Wheel Guard Spacer
7. 210-268 900361* Pickup Head Roller
8. 240-691 900317 Hex Roller
9. 240-635 900357 4" Rear Roller
10. 900003 900003 Finger Shaft (1677/8")
11. 900004 900004 Finger Shaft (1677/8")
12. 504-67 106000 Rubber Finger
13. 461-41 103001 Cam Track—Right Hand
Not Shown 461-40 103000 Cam Track—Left Hand
14. 461-33 119027 Spider Cast End
15. 461-34 119028 Spider Cast Center
16. 504-68 118015 Rotor Rod
17. 118-3 103023 Clip, 3-hole Rotor Rod
18. 118-4 103024 Clip, 2-hole Rotor Rod
19. 20-1911 900243* Rotor Rod Mount
20. 20-1907 900572 Right Hand Hinge Bracket} Replaced by 900573
21. 132-427 103044 Cam Arm
22. 20-2879 900334 Idler Sprocket Mount
23. 900019-R 900019-R End Plate—Right Hand
24. 900019-L 900019-L End Plate—Left Hand
25. 313-445 900377 Rotor Rod Spacer, R.H.
26. 313-446 No longer mfg. Rotor Rod Spacer, L.H.
27. SP50BS60 119008 Sprocket, Pickup Head R.H.
28. SP50BS15 119006 Sprocket, Hex Tube R.H.
29. SP40BS26 119003 Sprocket, Hex Tube L.H.
30. SP40BS15 119004 Sprocket, Pickup Head L.H.
31. SP50BS13 119010 Sprocket Idler
32. 13-72 106004 Flangett 52 MS
33. 13-39 106013 Flangett 52 MST
34. 313-410 900570 Spacer Hinge

* This part is manufactured on a built-to-order basis only. Call Pickett Equipment for availability and lead time.

1988-1990




ONE STEP ROD CUTTER

ONE STEP PARTS LIST (1988-1990)

Parts List
Item No. Obsolete No. Order No. Description
35. 124-24 102005 1” Lock Collar (See Item 38)
36. 237-360 103012 Chain, #50 Roller 38 Links
37. C04020 103007 Chain, #40 Roller 20 Links
38. 202-20 102005 1” Bearing Insert with Lock Collar
39. 900120 900120* Guy Rods Front and Rear
40. 684-41 103039 Proof Coil Chain 3/16”
41. 900023-B* 900565 Chain Case Shank R.H. (¢ See Note)
42. 900020* 900950 End Shank Slotted (¢ See Note)
43. 900026 900461-188 Cutter Rod 1” Solid
44, 900027 900027 Kicker Rod 83"-8-22 Drive
Not Shown 900026 Kicker Rod 85"-8-22 End
Not Shown 900028 Kicker Rod 55'2"—6-30
Not Shown 900029 Kicker Rod 5772"—6-30
Not Shown 900030 Kicker Rod 5772"—6-30
45, 900022 900407-R Single Hole Shank (¢ See Note)
46. DS208TT6 102000 Bearing 1” Square
47. P3Y216E3 102016 Bearing 2-Hole Flange
48. 900021+ 900950 Center Double—Hole Shank (¢ See Note)
49. 900118 900413 Shroud, Left-Hand
900414 Shroud, Right-Hand
51. REC-197 118000 Rod End
52. 900316 Outer Chain Guard
54. Y x 9 106009 Bolt %" x 9"—Grade 8
56 132-427 103044 Cam Arm
57. 200-107 102015 Bearing Cam with 5/8” Jam Nut & Washer

To use shanks no.’'s 900565, 900950, 900407-R, contact Pickett Equipment or your local dealer for conversion
update information.

*This part is manufactured on a built-to-order basis only. Call Pickett Equipment for availability and lead time.

Conversion Kits available for this machine (See Service Update Section)

Kit No.
405021

900754
900755

900605

Description

Gauge Wheel Conversion Kit
(converts model '88—'91 to '92)
Center Dump Table Kit**
(converts model-'91-'92 to '93)
Semi-end Table Kit**
(converts model '91-'92 to '93)
Shank Point Conversion Kit
(shear point)

Kit No. Description
900800-822 Chain Case Update (8 row 22”)
900800-630 Chain Case Update (6 row 30”)
901246 Pick up Head Conversion Kit
Obsolete Kit No. UPH 940003 (6 row 30” & 8 row 22”)
900606 Shank Point Conversion Kit
(45° rock point)
405020 Small Wheel Conversion Kit

** Also used in conjunction with kit no. 405022 & 405023 to convert models '91-92 to '93.

4

1988-90



(GEAR 80X}

DETAR. OF NO. 47 (PIY2I6ES) TYR 2 PLCS.

—1

NIS.

8 ROw 227

BASIC MACHINE



2

6 ROW—-30 & 8 ROW=-22
PICK-UP HEAD ASSEMBLY

[ [

NOTICE ! THIS DRAWING IS FOR PART. IDENTIFICATION PURPOSES
ONLY, IT IS NOT INTENDED TO BE AN ASSEMBLY
REPRESENTATION.

T.Tolman ||-24-92




ONE STEP ROD CUTTER

COMPLETE PICKUP HEAD ASSEMBLY-(1991 to 1993)
6 Row 30” & 8 Row 22”

Parts List
Item No. Part No. Description

1 900360 Finger Rod—Long, 86%"
2. 900359 Finger Rod—Short, 84%.”
3. 119070 Shaft, Finger Rod Plug Left (Short)
4 119068 Shaft, Finger Rod Plug Left (Long)
5 119071 Shaft, Finger Rod Right (Short)
6 119069 Shaft, Finger Rod Plug Right (Long)
7. 106002 Flangett, 2-Hole
8. 102035 Bearing, UHMW Split Center (White)
9 106000 Finger, Rubber (176 per machine)

10 900400* Pickup Tube Assembly—with spiders

11. 103044 Cam Arm

12. 102015 Bearing, Cam

13. 102034 Bearing, UHMW End (Black)

14. 103000 Cam, LH Track

15. 103001 Cam, RH Track

16. 900220-A 2-Hole Spider

17. 900221-A 4-Hole Spider

18. 900402 4” Roller

19. 900401 Hex Roller

20. 900203 Rotor Rod Mount

Not Shown 900470 Complete Pickup Head Assembly } Replaced by 900869

Hardware List
Item No. Part No. Description

A 7/16” x 3” NC Hex Bolt—Grade 8
B. 7/16” NC Nyloc Hex Nut

C. 5/8” NF Jam Hex Nut

D 5/8” Flat Washer

E Ya” x %" NC Carriage Bolt

2" NC Nyloc Hex Nut
5/16” NC Whiz Nut
5/16” x 12" NC Hex Bolt

IOm

* This part is manufactured on a built-to-order basis only. Call Pickett Equipment for availability and lead time.

Conversion Kits available for this machine (See Service Update Section)

Kit No. Description

901246 Pick Up Head Conversion Kit (6 Row 30” and 8 Row 22”)
Obsolete No. UPH 940003

1991-1993 7



4 ROW-30
PICK-UP HEAD ASSEMBLY

DETAIL"E"

T.Tolman 2-14-94



ONE STEP ROD CUTTER

PICKUP HEAD ASSEMBLY-4 Row 30 (1994-1995)

Parts List
Item No Part No.
1. 103044
2. 102015
3. 119071
4. 119069
5. 900940
6. 900866
7. 106000
8. 900859
9. 900858
10. 900857
11. 106013
12. 102005
13. 900709
14. 103001
15. 900068
16. 900977
17. 900060
18. 900064
Not Shown 900978
Not Shown 900860
Not Shown 900861
Hardware List
Item No. Part No.
A.
B.
C.
D.
E.
F.
G.
H.

Description

Cam Arm

Bearing, Cam Arm

Shaft, R.H. Short Finger Rod Stub
Shaft, R.H. Long Finger Rod Stub

Finger Rod 293/8”, 4 Required per P.U.H.

Finger Rod 373/8”, 8 Required per P.U.H.

Finger, Rubberized—112 Per machine
Center Spider Stub Shaft-Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert with Lock Collar
Spacer, Pickup Head

Cam, R.H. Track

Rotor Rod Mount

Pickup Tube with Four Spiders

4” Roller

Hex Roller

Complete Pickup Head Assembly
2-Hole End Spider (sold in pairs)

4-Hole Center Spider (sold in pairs)

Description

7/16” x 3” NC Hex Bolt—Grade 8
7/16” NC Nyloc Hex Nut

1” SAE Flat Washer

5/8” NF Jam Nut

5/8” Shim Washer

5/16” x 1%2” NC Hex Bolt—Grade 5

For use on Fingers only

5/16” NC Whiz Nut

5/16” x 1%2” NC Hex Bolt—Grade 8

For use on all couplers and stub shafts

1994-1995



4 ROW-36
PICKUP HEAD ASSEMBLY

DETAIL "D" 7 DETAIL "C" 7 DETAIL "D"

@ / @ / %) \\
iR . o

RIGHTEND () moeo — 1 et { ...........

/_DETAL"8" /— DETAL"E" \— DETAIL"E"




ONE STEP ROD CUTTER

PICKUP HEAD ASSEMBLY—4 Row 36 (1994-1995)

Parts List
Item No. Part No.
1. 103044
2. 102015
3. 119070
4, 119068
5. 119071
6. 119069
7. 106000
8. 900859
9. 900858
10. 900857
11. 106013
12. 102005
13. 900709
14, 103001
15. 103000
16. 901130
17. 901124
18. 901127
19. 901122
20. 900940
21, 900897
Not Shown 901125
Not Shown 900860
Not Shown 900861
Hardware List
Item No. Part No.
A.
B.
C.
D.
E.
F.
G.
H.

Description

Cam Arm

Bearing, Cam Arm

Shaft, L.H. Short Finger Rod Stub
Shaft, L.H. Long Finger Rod Stub
Shaft, R.H. Short Finger Rod Stub

Shaft, R.H. Long Finger Rod Stub
Finger, Rubberized

Center Spider Stub Shaft-Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert with Lock Collar
Spacer, Pickup Head

Cam, R.H. Track

Cam, L.H. Track

Rotor Rod Mount

Pickup Tube with 5 spiders
Hex Roller

4” Roller

Finger Rod 293/8”, 8 required per P.U.H.

Finger Rod 333/8”, 8 required per P.U.H.

Complete Pickup Head Assembly
2-Hole End Spider (sold in pairs)
4-Hole Center Spider (sold in pairs)

Description

7/16” x 3" NC Hex Bolt—grade 8
7/16” NC Nyloc Hex Nut

1” SAE Flat Washer

5/8” NF Jam Nut

5/8” Shim Washer

5/16” x 172" NC Hex Bolt—Grade 5
For use on Fingers only
5/16” NC Whiz Nut
5/16” x 172" NC Hex Bolt—Grade 8
for use on all couplers and stub shafts

1994-1995

11



DETAIL"C"

>
5

DETAIL"D"

6 ROW-28
PICK-UP HEAD ASSEMBLY '
®

DETAIL D" DETAIL "C"
RIGHTEND  (5) e b B e SR

[ T — — - S— . N— o e & | T X — 1

® / /DETNL " @
DETAIL "B"

:

T.Tolman 2-14-94



ONE STEP ROD CUTTER

PICKUP HEAD ASSEMBLY-6 Row 28 (1994-1995)

Parts List
Item No. Part No.
1. 103044
2. 102015
3. 119070
4. 119068
5. 119071
6. 119069
7. 106000
8. 900859
9. 900858
10. 900857
11. 106013
12. 102005
13. 900709
14. 103001
15. 103000
16. 900958
17. 900952
18. 900955
19. 900949
20. 900866
21. 900867
Not Shown 900953
Not Shown 900860
Not Shown 900861
Hardware List
Item No. Part No.
A.
B.
C.
D.
E.
F.
G.
H.

Description

Cam Arm

Bearing, Cam Arm

Shaft, L.H. Short Finger Rod Stub
Shaft, L.H. Long Finger Rod Stub
Shaft, R.H. Short Finger Rod Stub

Shaft, R.H. Long Finger Rod Stub
Finger, Rubberized—160 Per machine
Center Spider Stub Shaft-Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert with Lock Collar
Spacer, Pickup Head

Cam, R.H. Track

Cam, L.H. Track

Rotor Rod Mount

Pickup Tube with 5 Spiders
Hex Roller

4” Roller

Finger Rod, 373/8"-12 Required per P.U.H.

Finger Rod, 413/8"—4 Required per P.U.H.
Complete Pickup Head Assembly

2-Hole End Spider (sold in pairs)

4-Hole Center Spider (sold in pairs)

Description

7/16” x 3” NC Hex Bolt—Grade 8
7/16” NC Nyloc Hex Nut

1” SAE Flat Washer

5/8” NF Jam Nut

5/8” Shim Washer

5/16” x 1%2” NC Hex Bolt—Grade 5

For use on Fingers only

5/16” NC Whiz Nut

5/16” x 1%2” NC Hex Bolt—Grade 8

for use on all couplers and stub shafts

1994-1995

13



DETAIL "A"

6 ROW~30 & 8 ROW-22
PICK-UP HEAD ASSEMBLY

. .
I DETAIL " D" DETAIL"C" DETAIL "D" DETAIL “A" @
i \/ Nt/ X/ Y \
[Ty T BT N W S e AR A s WS 6 S S v G G S - st | '} '] N
X/ e Ty — . o <———-—=Ii
RIGHT END @————Po=-—~—>- S el o i N e A LEFT_END
f——— W o SO - O - W - N S - N S - — — - E— A - S - N —- —— v 1 e d
_._—> |..—‘_——v—-—-——— -‘--——----- ————— oy A 1 i i
/N f i\ / M

DETAIL "E"

DETAIL “B"

T.Tolman 2-14-94



ONE STEP ROD CUTTER

PICKUP HEAD ASSEMBLY-6 Row 30 & 8 Row 22 (1994-1995)

Parts List
Item No. Part No.
1. 103044
2. 102015
3. 119070
4, 119068
5. 119071
6. 119069
7. 106000
8. 900859
9. 900858
10. 900857
11. 106013
12. 102005
13. 900709
14, 103001
15. 103000
16. 900203
17. 900868
18. 900401
19. 900402
20. 900866
21, 900867
Not Shown 900869
Not Shown 900860
Not Shown 900861
Hardware List
Item No. Part No.
A.
B.
C.
D.
E.
F.
G.
H.

Description

Cam Arm

Bearing, Cam Arm

Shaft, L.H. Short Finger Rod Stub
Shaft, L.H. Long Finger Rod Stub
Shaft, R.H. Short Finger Rod Stub

Shaft, R.H. Long Finger Rod Stub
Finger, Rubberized—172 Per machine
Center Spider Stub Shaft-Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert with Lock Collar
Spacer, Pickup Head

Cam, R.H. Track

Cam, L.H. Track

Rotor Rod Mount

Pickup Tube with 5 Spiders
Hex Roller

4” Roller

Finger Rod, 373/8” - 4 Required per P.U.H.

Finger Rod, 413/8"-12 Required per P.U.H
Complete Pickup Head Assembly

2-Hole End Spider (sold in pairs)

4-Hole Center Spider (sold in pairs)

Description

7/16” x 3” NC Hex Bolt—Grade 8
7/16” NC Nyloc Hex Nut

1” SAE Flat Washer

5/8” NF Jam Nut

5/8” Shim Washer

5/16” x 1%2” NC Hex Bolt—Grade 5

For use on Fingers only

5/16” NC Whiz Nut

5/16” x 1%2” NC Hex Bolt—Grade 8

For use on all couplers and stub shafts

1994-1995

15



PICK-UP HEAD ASSEMBLY

6 ROW-36

DETAIL"A"

DETAIL D" DETAIL"C DETAIL "D" o
@ @ @Q @ @ Q @ LEFT END
7 4% '
S T e o L R e (D
SN s====—— TS SRS S S U S S S SR . =y
(29) @) O (27) @) (27) ® (2¢) ()
DETAIL "B DETAIL"E" DETAIL"E"

T.Tolman 2-15-94



ONE STEP ROD CUTTER

PICKUP HEAD ASSEMBLY-6 Row 36 (1994-1995)

Parts List
Item No. Part No.
1. 103044
2. 102015
3. 119070
4. 119068
5. 119071
6. 119069
7. 106000
8. 900859
9. 900858
10. 900857
11. 106013
12. 102005
13. 900709
14. 103001
15. 103000
16. 900799
17. 900964
18. 900771
19. 900773
20. 900792
21. 900790
22. 900766
23. 900760
24. 900765
25. 102065
26. 900940
27. 900897
Not Shown 900965
Not Shown 900860
Not Shown 900861
Hardware List
Item No. Part No.
A.
B.
C.
D.
E.
F.
G.
H.

Description

Cam Arm

Bearing, Cam Arm

Shaft, L.H. Short Finger Rod Stub
Shaft, L.H. Long Finger Rod Stub
Shaft, R.H. Short Finger Rod Stub

Shaft, R.H. Long Finger Rod Stub
Finger, Rubberized—208 Per machine
Center Spider Stub Shaft-Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert with Lock Collar
Spacer, Pickup Head

Cam, R.H. Track

Cam, L.H. Track

Rotor Rod Mount

Pickup Tube with 7 Spiders

Split Hex Roller—Short } Replaced by 901290
Split 4” Roller—Short }Replaced by 901289
Split Hex Roller-Long} Replaced by 901290

Split 4” Roller-Long }Replaced by 901289

Shaft, 6-Splined Coupler

Bearing Mount Plate } Replaced by 901277

Split Roller Mount

Bearing, 13/8” Split Roller with 2 Snap Rings } Replaced by 102080

Finger Rod, 293/8"-8 Required per P.U.H.
Finger Rod, 333/8"-16 Required per P.U.H.
Complete Pickup Head Assembly

2-Hole End Spider (sold in pairs)

4-Hole Center Spider (sold in pairs)

Description

7/16” x 3” NC Hex Bolt—Grade 8
7/16” NC Nyloc Hex Nut

1” SAE Flat Washer

5/8” NF Jam Nut

5/8” Shim Washer

5/16” x 172" NC Hex Bolt—Grade 5 (for use on fingers only)
5/16” NC Whiz Nut

5/16” x 1%2” NC Hex Bolt—Grade 8

(for use on all couplers and stub shafts)

1994-1995

17



O 2

7 ,‘f"
(a)"
a DETAIL"C"

et

Z
&

DETAIL "D"

6 ROW-38
PICK-UP HEAD ASSEMBLY
©

DETAIL "D" DETAIL "C" DETAIL “D" @ DETAIL"A"
s o Lo P | @@ @ @) @) @ —
Yy o ey X Yy LY. ¥ ,\ Yy V3 d
R e e A R . by SR GRS P ““4—@
i | oo e T T T M g
___> ‘EE e ; ‘ ; i ]
@ DETAIL"E" @

T.Tolman 2-15-94



ONE STEP ROD CUTTER

PICKUP HEAD ASSEMBLY-6 Row 38 (1994-1995)

Parts List
Item No. Part No.
1. 103044
2. 102015
3. 119070
4. 119068
5. 119071
6. 119069
7. 106000
8. 900859
9. 900858
10. 900857
11. 106013
12. 102005
13. 900709
14. 103001
15. 103000
16. 900820
17. 900946
18. 900771
19. 900773
20. 900812
21. 900810
22. 900766
23. 900760
24. 900765
25. 102065
26. 900940
27. 900897
28. 900866
Not Shown 900945
Not Shown 900860
Not Shown 900861
Hardware List
Item No. Part No.
A.
B.
C.
D.
E.
F.
G.
H.

Description

Cam Arm

Bearing, Cam Arm

Shaft, L.H. Short Finger Rod Stub
Shaft, L.H. Long Finger Rod Stub
Shaft, R.H. Short Finger Rod Stub

Shaft, R.H. Long Finger Rod Stub
Finger, Rubberized—220 Per machine
Center Spider Stub Shaft-Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert with Lock Collar
Spacer, Pickup Head

Cam, R.H. Track

Cam, L.H. Track

Rotor Rod Mount

Pickup Tube with 7 Spiders

Split Hex Roller—Short } Replaced by 901292
Split 4” Roller—Short } Replaced by 901291
Split Hex Roller-Long } Replaced by 901292

Split 4” Roller-Long } Replaced by 901291

Shaft, 6-Splined Coupler

Bearing Mount Plate } Replaced by 901277

Split Roller Mount

Bearing, 13/8” Split Roller with 2 Snap Rings } Replaced by 102080

Finger Rod, 293/8"—4 Required per P.U.H.
Finger Rod, 333/8"—12 Required per P.U.H.
Finger Rod, 373/8"—8 Required per P.U.H.
Complete Pickup Head Assembly

2-Hole End Spider (sold in pairs)

4-Hole Center Spider (sold in pairs)

Description

7/16” x 3” NC Hex Bolt—Grade 8
7/16” NC Nyloc Hex Nut

1” SAE Flat Washer

5/8” NF Jam Nut

5/8” Shim Washer

5/16” x 172" NC Hex Bolt—Grade 5 (for use on fingers only)
5/16” NC Whiz Nut

5/16” x 1%2” NC Hex Bolt—Grade 8

for use on all couplers and stub shafts

1994-1995

19



DETAIL "A"

8 ROW-30
PICK-UP HEAD ASSEMBLY
® ©

DETAIL “D" DETAIL"C" DETAIL “D" @ DETAIL"AY
D@ @@ @) @ o S
[ ] . \V ". ' v" \‘I 4 4 ! Y ‘
T e . L B . ﬁa_ :)
i IS ESSS—— s s S s Do S S o S D Sos s e B
________________________ = ¥ ; X y X
A i ]

@ DETAIL"E" @

T.Tolman 2-15-94



ONE STEP ROD CUTTER

PICKUP HEAD ASSEMBLY-8 Row 30 (1994-1995)

Parts List
Item No. Part No. Description
1 103044 Cam Arm
2 102015 Bearing, Cam Arm
3 119070 Shaft, L.H. Short Finger Rod Stub
4, 119068 Shaft, L.H. Long Finger Rod Stub
5. 119071 Shaft, R.H. Short Finger Rod Stub
6 119069 Shaft, R.H. Long Finger Rod Stub
7 106000 Finger, Rubberized—232 Per machine
8 900859 Center Spider Stub Shaft-Short
9 900858 Center Spider Stub Shaft-Long
10 900857 Coupler, Finger Rod
11. 106013 Flangett, 2-Hole
12. 102005 Bearing, 1” Insert with Lock Collar
13. 900709 Spacer, Pickup Head
14. 103001 Cam, R.H. Track
15. 103000 Cam, L.H. Track
16. 900780 Rotor Rod Mount
17. 900969 Pickup Tube with 7 Spiders
18. 900771 Split Hex Roller—Short } Replaced by 901294
19. 900773 Split 4” Roller—Short }Replaced by 901293
20. 900770 Split Hex Roller-Long } Replaced by 901294
21. 900772 Split 4” Roller-Long }Replaced by 901293
22. 900766 Shaft, 6-Splined Coupler
23. 900760 Bearing Mount Plate } Replaced by 901277
24. 900765 Split Roller Mount
25. 102065 Bearing, 13/8” Split Roller with 2 Snap Rings } Replaced by 102080
26. 900897 Finger Rod, 333/8"-8 Required per P.U.H.
27. 900866 Finger Rod, 373/8"-16 Required per P.U.H.
Not Shown 900970 Complete Pickup Head Assembly
Not Shown 900860 2-Hole End Spider (sold in pairs)
Not Shown 900861 4-Hole Center Spider (sold in pairs)

Hardware List
Item No. Part No. Description

7/16” x 3” NC Hex Bolt—Grade 8
7/16” NC Nyloc Hex Nut
1” SAE Flat Washer
5/8” NF Jam Nut
5/8” Shim Washer

mooOw>

5/16” x 12" NC Hex Bolt—Grade 5 (for use on fingers only)
5/16” NC Whiz Nut

5/16” x 1%2” NC Hex Bolt—Grade 8

(for use on all couplers and stub shaft)

IOm

1994-1995 21



DETAIL "A"

10 ROW-20
PICK~UP HEAD ASSEMBLY
e [

DETAIL "D* DETAIL"C" DETAIL “D" @ DETAIL“A" P
PO | OO @O ® [ @ =
@ @L ©® © © L6 O

DETAIL “8" “DETAIL"E" DETAIL"E"

T.Toiman 2-15-94




ONE STEP ROD CUTTER

PICKUP HEAD ASSEMBLY-10 Row 20” (1994-1995)

Parts List
Item No. Part No.
1. 103044
2. 102015
3. 119070
4, 119068
5. 119071
6. 119069
7. 106000
8. 900859
9. 900858
10. 900857
11. 106013
12. 102005
13. 900709
14, 103001
15. 103000
16. 905128
17. 900971
18. 905125
19. 905123
20. 900940
Not Shown 900972
Not Shown 900860
Not Shown 900861
Hardware List
Item No. Part No.
A.
B.
C.
D.
E.
F.
G.
H.

Description

Cam Arm

Bearing, Cam Arm

Shaft, L.H. Short Finger Rod Stub
Shaft, L.H. Long Finger Rod Stub
Shaft, R.H. Short Finger Rod Stub

Shaft, R.H. Long Finger Rod Stub
Finger, Rubberized—192 Per machine
Center Spider Stub Shaft-Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert with Lock Collar
Spacer, Pickup Head

Cam, R.H. Track

Cam, L.H. Track

Rotor Rod Mount

Pickup Tube with 7 Spiders
Hex Roller

4” Roller

Finger Rod, 293/8"—24 Required per P.U.H.

Complete Pickup Head Assembly
2-Hole End Spider (sold in pairs)
4-Hole End Spider (sold in pairs)

Description

7/16” x 3” NC Hex Bolt—Grade 8
7/16” NC Nyloc Hex Nut

1” SAE Flat Washer

5/8” NF Jam Nut

5/8” Shim Washer

5/16” x 1%2” NC Hex Bolt—Grade 5

For use on Fingers only

5/16” NC Whiz Nut

5/16” x 1%2” NC Hex Bolt—Grade 8

For use on all couplers and stub shafts

1994-1995

23



DETAIL"C"

%
&

12 ROW-22
PICK-UP HEAD ASSEMBLY
D ©

DETAIL “D" DETAIL"C" DETAIL "D" @ DETAIL"A"
PO | @@ @@ @) @ @) ===
Y ') Y Y, Y/ \J
hra—atr—r—vtr-r ey o w ey gy u Y ' v \/ \J \/

N S, i———— e =
——-—> e o | (,A. e e ™ S - B |;. A A / A A A
A i N : A 0 /A
@ DETAIL"E" @

T.Tolman 2-i5-94



ONE STEP ROD CUTTER

PICKUP HEAD ASSEMBLY-12 Row 22” (1994-1995)

PART

26.

27.
Not Shown
Not Shown
Not Shown

Hardware List

Item No.

mooOw>

IOm

S LIST
Part No.

103044
102015
119070
119068
119071

119069
106000
900859
900858
900857

106013
102005
900709
103001
103000

900878
900974
900771
900773
900886

900884
900766
900760
900765
102065

900866
900867
900975
900860
900861

Part No.

Description

Cam Arm

Bearing, Cam Arm

Shaft, L.H. Short Finger Rod Stub
Shaft, L.H. Long Finger Rod Stub
Shaft, R.H. Short Finger Rod Stub

Shaft, R.H. Long Finger Rod Stub
Finger, Rubberized—256 Per machine
Center Spider Stub Shaft—Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert with Lock Collar
Spacer, Pickup Head

Cam, R.H. Track

Cam, L.H. Track

Rotor Rod Mount

Pickup Tube with 7 Spiders

Split Hex Roller—Short } Replaced by 901296
Split 4” Roller—Short } Replaced by 901295
Split Hex Roller—Long } Replaced by 901296

Split 4” Roller-Long } Replaced by 901295

Shaft, 6-Splined Coupler

Bearing Mount Plate }Replaced by 901277

Split Roller Mount

Bearing, 13/8” Split Roller with 2 Snap Rings }Replaced by 102080

Finger Rod, 373/8"—8 Required per P.U.H.
Finger Rod, 413/8"—16 Required per P.U.H.
Complete Pickup Head Assembly

2-Hole End Spider (sold in pairs)

4-Hole End Spider (sold in pairs)

Description

7/16” x 3" NC Hex Bolt—Grade 8
7/16” NC Nyloc Hex Nut

1” SAE Flat Washer

5/8” NF Jam Nut

5/8” Shim Washer

5/16” x 12" NC Hex Bolt—Grade 5 (for use on fingers only)
5/16” NC Whiz Nut
5/16” x 172" NC Hex Bolt—Grade 8 (for use on all couplers and stub shafts)

1994-1995

25



4 ROW-30
PICK-UP HEAD ASSEMBLY

DETAIL"E"

T.Tolman 2-14-94



ONE STEP ROD CUTTER

PICKUP HEAD ASSEMBLY—-4 Row 30 (1996)

Parts List
Item No. Part No.
1. 103044
2. 102015
3. 119071
4. 119069
5. 900940
6. 900866
7. 106000
8. 900859
9. 900858
10. 900857
11. 106013
12. 102005
13. 900709
14. 103001
15. 900068
16. 900977
17. 900060
18. 900064
Not Shown 900978
Not Shown 900860
Not Shown 900861
Hardware List
Item No. Part No.
A.
B.
C.
D.
E.
F.
G.
H.

Description

Cam Arm

Bearing, Cam Arm

Shaft, R.H. Short Finger Rod Stub

Shaft, R.H. Long Finger Rod Stub
Finger Rod 293/8”, 4 Required per P.U.H.

Finger Rod 373/8"—8 Required per P.U.H.

Finger, Rubberized—112 Per machine
Center Spider Stub Shaft-Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert with Lock Collar
Spacer, Pickup Head

Cam, R.H. Track

Rotor Rod Mount

Pickup Tube—with Four Spiders
4” Roller

Hex Roller

Complete Pickup Head Assembly
2-Hole End Spider (sold in pairs)

4-Hole Center Spider (sold in pairs)

Description

7/16” x 3” NC Hex Bolt—Grade 8
7/16” NC Nyloc Hex Nut

1” SAE Flat Washer

5/8” NF Jam Nut

5/8” Shim Washer

5/16” x 172" NC Hex Bolt—Grade 5 (For use on Fingers only)

5/16” NC Whiz Nut

5/16” x 1%2” NC Hex Bolt—Grade 8 (For use on all couplers and stub shafts)

1996

27



4 ROW-36
PICKUP HEAD ASSEMBLY

DETAIL "D" 7 DETAIL "C" 7 DETAIL "D"

@ / @ / %) \\
iR . o

RIGHTEND () moeo — 1 et { ...........

/_DETAL"8" /— DETAL"E" \— DETAIL"E"




ONE STEP ROD CUTTER

PICKUP HEAD ASSEMBLY—-4 Row 36 (1996)

Parts List
Item No. Part No.
1. 103044
2. 102015
3. 119070
4. 119068
5. 119071
6. 119069
7. 106000
8. 900859
9. 900858
10. 900857
11. 106013
12. 102005
13. 900709
14. 103001
15. 103000
16. 901130
17. 901124
18. 901127
19. 901122
20. 900940
21. 900897
Not Shown 901125
Not Shown 900860
Not Shown 900861
Hardware List
Item No. Part No.
A.
B.
C.
D.
E.
F.
G.
H.

Description

Cam Arm

Bearing, Cam Arm

Shaft, L.H. Short Finger Rod Stub
Shaft, L.H. Long Finger Rod Stub
Shaft, R.H. Short Finger Rod Stub

Shaft, R.H. Long Finger Rod Stub
Finger, Rubberized

Center Spider Stub Shaft-Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert with Lock Collar
Spacer, Pickup Head

Cam, R.H. Track

Cam, L.H. Track

Rotor Rod Mount

Pickup Tube with 5 spiders
Hex Roller

4” Roller

Finger Rod 293/8”—8 required per P.U.H.

Finger Rod 333/8"—8 required per P.U.H.

Complete Pickup Head Assembly
2-Hole End Spider (sold in pairs)
4-Hole Center Spider (sold in pairs)

Description

7/16” x 3” NC Hex Bolt—Grade 8
7/16” NC Nyloc Hex Nut

1” SAE Flat Washer

5/8” NF Jam Nut

5/8” Shim Washer

5/16” x 172" NC Hex Bolt—Grade 5 (For use on Fingers only)

5/16” NC Whiz Nut
5/16” x 1%2” NC Hex Bolt—Grade 8
for use on all couplers and stub shafts

1996

29



DETAIL"C"

>
5

DETAIL"D"

6 ROW-28
PICK-UP HEAD ASSEMBLY '
®

DETAIL D" DETAIL "C"
RIGHTEND  (5) e b B e SR

[ T — — - S— . N— o e & | T X — 1

® / /DETNL " @
DETAIL "B"

:

T.Tolman 2-14-94



ONE STEP ROD CUTTER

PICKUP HEAD ASSEMBLY-6 Row 28 (1996)

Parts List

Item No. Part No.
1 103044
2 102015
3 119070
4. 119068
5. 119071
6 119069
7 106000
8 900859
9 900858
10 900857
11. 106013
12. 102005
13. 900709
14. 103001
15. 103000
16. 900958
17. 900952
18. 900955
19. 900949
20. 900866
21 900867

Not Shown 900953
Not Shown 900860
Not Shown 900861

Hardware List
Part No.

Description

Cam Arm

Bearing, Cam Arm

Shaft, L.H. Short Finger Rod Stub
Shaft, L.H. Long Finger Rod Stub
Shaft, R.H. Short Finger Rod Stub

Shaft, R.H. Long Finger Rod Stub
Finger, Rubberized—160 Per machine
Center Spider Stub Shaft-Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert w/Lock Collar
Spacer, Pickup Head

Cam, R.H. Track

Cam, L.H. Track

Rotor Rod Mount

Pickup Tube with 5 Spiders
Hex Roller

4” Roller

Finger Rod, 373/8"—12 Required per P.U.H.

Finger Rod, 413/8"—4 Required per P.U.H.
Complete Pickup Head Assembly

2-Hole End Spider (sold in pairs)

4-Hole Center Spider (sold in pairs)

Description

7/16” x 3” NC Hex Bolt—Grade 8
7/16” NC Nyloc Hex Nut

1” SAE Flat Washer

5/8” NF Jam Nut

5/8” Shim Washer

5/16” x 172" NC Hex Bolt—Grade 5 (For use on Fingers only)

5/16” NC Whiz Nut
5/16” x 1%2” NC Hex Bolt—Grade 8
for use on all couplers and stub shafts

1996

31



DETAIL "A"

6 ROW~30 & 8 ROW-22
PICK-UP HEAD ASSEMBLY

. .
I DETAIL " D" DETAIL"C" DETAIL "D" DETAIL “A" @
i \/ Nt/ X/ Y \
[Ty T BT N W S e AR A s WS 6 S S v G G S - st | '} '] N
X/ e Ty — . o <———-—=Ii
RIGHT END @————Po=-—~—>- S el o i N e A LEFT_END
f——— W o SO - O - W - N S - N S - — — - E— A - S - N —- —— v 1 e d
_._—> |..—‘_——v—-—-——— -‘--——----- ————— oy A 1 i i
/N f i\ / M

DETAIL "E"

DETAIL “B"

T.Tolman 2-14-94



ONE STEP ROD CUTTER

PICKUP HEAD ASSEMBLY-6 Row 30 & 8 Row 22 (1996)

PART

19.
20.

21.
Not Shown
Not Shown
Not Shown

Hardware List

Item No.

mooOw>

IOm

S LIST
Part No.

103044
102015
119070
119068
119071

119069
106000
900859
900858
900857

106013
102005
900709
103001
103000

900203
900868
900401
900402
900866

900867
900869
900860
900861

Part No.

Description

Cam Arm

Bearing, Cam Arm

Shaft, L.H. Short Finger Rod Stub
Shaft, L.H. Long Finger Rod Stub
Shaft, R.H. Short Finger Rod Stub

Shaft, R.H. Long Finger Rod Stub
Finger, Rubberized—172 Per machine
Center Spider Stub Shaft-Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert with Lock Collar
Spacer, Pickup Head

Cam, R.H. Track

Cam, L.H. Track

Rotor Rod Mount

Pickup Tube with 5 Spiders

Hex Roller

4” Roller

Finger Rod, 373/8"—4 Required per P.U.H.

Finger Rod, 413/8"—12 Required per P.U.H
Complete Pickup Head Assembly

2-Hole End Spider (sold in pairs)

4-Hole Center Spider (sold in pairs)

Description

7/16” x 3” NC Hex Bolt—Grade 8
7/16” NC Nyloc Hex Nut

1” SAE Flat Washer

5/8” NF Jam Nut

5/8” Shim Washer

5/16” x 172" NC Hex Bolt—Grade 5 (For use on Fingers only)

5/16” NC Whiz Nut

5/16” x 1%2”" NC Hex Bolt—Grade 8 (for use on all couplers and stub shafts)

1996

33



&

v
O

DETAIL"C"

S—————

6 ROW-36
PICK-UP HEAD ASSEMBLY
® e

DETAIL“C" DETAIL “D" 0 DETAIL"A"

@ @ @ LEFT END
ettt =0
@ @, © ©| © L6

T.Tolman (—-I5-96



ONE STEP ROD CUTTER

PICKUP HEAD ASSEMBLY-6 Row 36 (1996)

Parts List
Item No. Part No.
1. 103044
2. 102015
3. 119070
4. 119068
5. 119071
6. 119069
7. 106000
8. 900859
9. 900858
10. 900857
11. 106013
12. 102005
13. 900709
14. 103001
15. 103000
16. 900799
17. 900964
18. 901290
19. 901289
Not Shown 900965
21. 900860
22. 900861
23. 901277
24. 900765
25. 102080
26. 900940
27. 900897
Hardware List
Item No. Part No.
A.
B.
C.
D.
E.
F.
G.
H.

Description

Cam Arm

Bearing, Cam Arm

Shaft, L.H. Short Finger Rod Stub
Shaft, L.H. Long Finger Rod Stub
Shaft, R.H. Short Finger Rod Stub

Shaft, R.H. Long Finger Rod Stub
Finger, Rubberized—208 Per machine
Center Spider Stub Shaft-Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert with Lock Collar
Spacer, Pickup Head

Cam, R.H. Track

Cam, L.H. Track

Rotor Rod Mount

Pickup Tube with 7 Spiders

Hex Roller

4” Roller

Complete Pickup Head Assembly

2-Hole End Spider (sold in pairs)
4-Hole Center Spider (sold in pairs)
4” Roller Bearing Mount Plate

Split Roller Mount

Roller Carrier Bearing

Finger Rod, 293/8"-8 Required per P.U.H.

Finger Rod, 333/8"-16 Required per P.U.H.

Description

7/16” x 3” NC Hex Bolt—Grade 8
7/16” NC Nyloc Hex Nut

1” SAE Flat Washer

5/8” NF Jam Nut

5/8” Shim Washer

5/16” x 172" NC Hex Bolt—Grade 5 (For use on fingers only)

5/16” NC Whiz Nut
5/16” x 1%2” NC Hex Bolt—Grade 8
(For use on all couplers and stub shafts)

1996

35



5

G

“

DETAIL"C"

ettt

pd

7 DETAIL"D"

6 ROW-38
PICK-UP HEAD ASSEMBLY

DETAIL “C"

@

DETAIL 0" 0

@)

DETAIL"E"

DETAIL"A"
LEFT END

T.Tolman |-15-96




ONE STEP ROD CUTTER

PICKUP HEAD ASSEMBLY-6 Row 38 (1996)

Parts List
Item No. Part No.
1 103044
2 102015
3 119070
4. 119068
5. 119071
6 119069
7 106000
8 900859
9 900858
10 900857
11. 106013
12. 102005
13. 900709
14. 103001
15. 103000
16. 900820
17. 900946
18. 901292
19. 901291
Not Shown 900945
21. 900860
22. 900861
23. 901277
24. 900765
25. 102080
26. 900940
27. 900897
28. 900866
Hardware List
Item No. Part No.
A.
B.
C.
D.
E.
F.
G.
H.

Description

Cam Arm

Bearing, Cam Arm

Shaft, L.H. Short Finger Rod Stub
Shaft, L.H. Long Finger Rod Stub
Shaft, R.H. Short Finger Rod Stub

Shaft, R.H. Long Finger Rod Stub
Finger, Rubberized—220 Per machine
Center Spider Stub Shaft-Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert with Lock Collar
Spacer, Pickup Head

Cam, R.H. Track

Cam, L.H. Track

Rotor Rod Mount

Pickup Tube with 7 Spiders

Hex Roller

4” Roller

Complete Pickup Head Assembly

2-Hole End Spider (sold in pairs)
4-Hole Center Spider (sold in pairs)
4” Roller Bearing Mount Plate

Split Roller Mount

Roller Carrier Bearing

Finger Rod, 293/8"—4 Required per P.U.H.
Finger Rod, 333/8"—12 Required per P.U.H.
Finger Rod, 373/8"—8 Required per P.U.H.

Description

7/16” x 3” NC Hex Bolt—Grade 8
7/16” NC Nyloc Hex Nut

1” SAE Flat Washer

5/8” NF Jam Nut

5/8” Shim Washer

5/16” x 172" NC Hex Bolt—Grade 5 (for use on fingers only)
5/16” NC Whiz Nut

5/16” x 1%2”" NC Hex Bolt—Grade 8 (for use on all couplers and stub shafts)

1996

37



8 ROW-30
PICK-UP HEAD ASSEMBLY

" 1}
s 0 DETAIL E_
pETAIL"C" DETAIL “D" @ DETAIL*A"
LEFT _ENO

@) @) D

© | © L6

DETAIL"E"

T.Toiman 1-15-96



ONE STEP ROD CUTTER

PICKUP HEAD ASSEMBLY-8 Row 30 (1996)

Parts List
Item No. Part No. Description
1 103044 Cam Arm
2 102015 Bearing, Cam Arm
3 119070 Shaft, L.H. Short Finger Rod Stub
4, 119068 Shaft, L.H. Long Finger Rod Stub
5. 119071 Shaft, R.H. Short Finger Rod Stub
6 119069 Shaft, R.H. Long Finger Rod Stub
7 106000 Finger, Rubberized—232 Per machine
8 900859 Center Spider Stub Shaft-Short
9 900858 Center Spider Stub Shaft-Long
10 900857 Coupler, Finger Rod
11. 106013 Flangett, 2-Hole
12. 102005 Bearing, 1” Insert with Lock Collar
13. 900709 Spacer, Pickup Head
14. 103001 Cam, R.H. Track
15. 103000 Cam, L.H. Track
16. 900780 Rotor Rod Mount
17. 900969 Pickup Tube with 7 Spiders
18. 901294 Hex Roller
19. 901293 4” Roller
Not Shown 900970 Complete Pickup Head Assembly
21. 900860 2-Hole End Spider (sold in pairs)
22. 900861 4-Hole Center Spider (sold in pairs)
23. 901277 4” Roller Bearing Mount Plate
24, 900765 Roller Carrier Mount
25. 102080 Roller Carrier Bearing
26. 900897 Finger Rod, 333/8"—8 Required per P.U.H.
27. 900866 Finger Rod, 373/8"—16 Required per P.U.H.

Hardware List
Item No. Part No. Description

7/16” x 3” NC Hex Bolt—Grade 8
7/16” NC Nyloc Hex Nut
1” SAE Flat Washer
5/8” NF Jam Nut
5/8” Shim Washer

mooOw>

5/16” NC Whiz Nut

IOm

5/16” x 172" NC Hex Bolt—Grade 5 (for use on fingers only)

5/16” x 172" NC Hex Bolt—Grade 8 (for use on all couplers and stub shaft)

1996

39



2 ROW=22
PICK-UP HEAD ASSEMBLY
®

DETAIL "D" Q DETAIL"C" DETAIL “D" @

0000 ©® | © e

-t e S mm Aew M WPE ) NN W e S M BN MR SN i M e ek e e st

) @Q@ @) @) )

DETAIL "B" “—DETAIL"E" DETAIL"E"

DETAIL"A"
LEFT END

T.Toiman (-15-96




ONE STEP ROD CUTTER

PICKUP HEAD ASSEMBLY-12 Row 22” (1996)

PART

19.
Not Shown

21.
22.
23.
24.
25.

26.
27.

Hardware List

Item No.

mooOw>

IOm

S LIST
Part No.

103044
102015
119070
119068
119071

119069
106000
900859
900858
900857

106013
102005
900709
103001
103000

900878
900974
901296
901295
900975

900860
900861
901277
900765
102080

900866
900867

Part No.

Description

Cam Arm

Bearing, Cam Arm

Shaft, L.H. Short Finger Rod Stub
Shaft, L.H. Long Finger Rod Stub
Shaft, R.H. Short Finger Rod Stub

Shaft, R.H. Long Finger Rod Stub
Finger, Rubberized—256 Per machine
Center Spider Stub Shaft-Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert with Lock Collar
Spacer, Pickup Head

Cam, R.H. Track

Cam, L.H. Track

Rotor Rod Mount

Pickup Tube with 7 Spiders

Hex Roller

4” Roller

Complete Pickup Head Assembly

2-Hole End Spider (sold in pairs)
4-Hole End Spider (sold in pairs)
4” Roller Bearing Mount Plate
Roller Carrier Mount

Roller Carrier Bearing

Finger Rod, 373/8"—8 Required per P.U.H.

Finger Rod, 413/8"—16 Required per P.U.H.

Description

7/16” x 3” NC Hex Bolt—Grade 8
7/16” NC Nyloc Hex Nut

1” SAE Flat Washer

5/8” NF Jam Nut

5/8” Shim Washer

5/16” x 172" NC Hex Bolt—Grade 5 (for use on fingers only)

5/16” NC Whiz Nut
5/16” x 1%2” NC Hex Bolt—Grade 8
(for use on all couplers and stub shafts)

1996

41



4 ROW-30
PICK-UP HEAD ASSEMBLY

DETAIL"E"

T.Tolman 2-14-94



ONE STEP ROD CUTTER

4 TUBE PICKUP HEAD ASSEMBLY-4 Row 30 (1997-Present)

Parts List
Item No. Part No.
1. 103095
2. 102015
3. 119136
4. 119134
5. 900940
6. 900866
7. 106000
8. 900859
9. 900858
10. 900857
11. 106013
12. 102005
13. 900709
14. 103096
15. 900068
16. 900977
17. 900060
18. 900064
Not Shown 900978-97
Not Shown 900860
Not Shown 900861
Hardware List
Item No. Part No.
A.
B.
C.
D.
E.
F.
G.
H.

Description

Cam Arm (Universal)

Bearing, Cam Arm

Shaft, R.H. Short Finger Offset
Shaft, R.H. Long Finger Offset

Finger Rod 293/8"—4 Required per P.U.H.

Finger Rod 373/8"—8 Required per P.U.H.

Finger, Rubberized—112 Per machine
Center Spider Stub Shaft-Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert with Lock Collar
Spacer, Pickup Head

Cam, Track (Universal)

Rotor Rod Mount

Pickup Tube—with Four Spiders
4” Roller

Hex Roller

Complete Pickup Head Assembly
2-Hole End Spider (sold in pairs)

4-Hole Center Spider (sold in pairs)

Description

7/16” x 3" NC Hex Bolt-Grade 8
7/16” NC Nyloc Hex Nut

1” SAE Flat Washer

5/8” NF Jam Nut

5/8” Shim Washer (optional)

5/16” x 172" NC Hex Bolt—Grade 5 (For use on Fingers only)

5/16” NC Whiz Nut

5/16” x 1%2” NC Hex Bolt—Grade 8 (For use on all couplers and stub shafts)

1997—-Present

43



4 ROW-36
PICKUP HEAD ASSEMBLY

DETAIL "D" 7 DETAIL "C" 7 DETAIL "D"

@ / @ / %) \\
iR . o

RIGHTEND () moeo — 1 et { ...........

/_DETAL"8" /— DETAL"E" \— DETAIL"E"




ONE STEP ROD CUTTER

4 TUBE PICKUP HEAD ASSEMBLY-4 Row 36 (1997-Present)

Parts List

Item No. Part No.

1. 103095

2. 102015

3. 119137

4. 119135

5. 119136

6. 119134

7. 106000

8. 900859

9. 900858

10. 900857

11. 106013

12. 102005

13. 900709

14. 103096

15. 103096

16. 901130

17. 901124

18. 901127

19. 901122

20. 900940

21. 900897
Not Shown 901125-97
Not Shown 900860
Not Shown 900861

Hardware List

Item No. Part No.

A.

B.

C.

D.

E.

F.

G.

H.

Description

Cam Arm (Universal)

Bearing, Cam Arm

Shaft, L.H. Short Finger Offset
Shaft, L.H. Long Finger Offset
Shaft, R.H. Short Finger Offset

Shaft, R.H. Long Finger Offset
Finger, Rubberized

Center Spider Stub Shaft-Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert with Lock Collar
Spacer, Pickup Head

Cam, Track (Universal)

Cam, Track (Universal)

Rotor Rod Mount

Pickup Tube with 5 spiders
Hex Roller

4” Roller

Finger Rod 293/8”—8 required per P.U.H.

Finger Rod 333/8"—8 required per P.U.H.

Complete Pickup Head Assembly
2-Hole End Spider (sold in pairs)
4-Hole Center Spider (sold in pairs)

Description

7/16” x 3" NC Hex Bolt—Grade 8
7/16” NC Nyloc Hex Nut

1" SAE Flat Washer

5/8” NF Jam Nut

5/8” Shim Washer (optional)

5/16” x 172" NC Hex Bolt—Grade 5 (For use on Fingers only)

5/16” NC Whiz Nut

5/16” x 1%2” NC Hex Bolt—Grade 8 (For use on all couplers and stub shafts)

1997—-Present

45



DETAIL"C"

>
5

DETAIL"D"

6 ROW-28
PICK-UP HEAD ASSEMBLY '
®

DETAIL D" DETAIL "C"
RIGHTEND  (5) e b B e SR

[ T — — - S— . N— o e & | T X — 1

® / /DETNL " @
DETAIL "B"

:

T.Tolman 2-14-94



ONE STEP ROD CUTTER

4 TUBE PICKUP HEAD ASSEMBLY-6 Row 28 (1997-Present)

Parts List

Item No. Part No.
1 103095
2 102015
3 119137
4. 119135
5. 119136
6 119134
7 106000
8 900859
9 900858
10 900857
11. 106013
12. 102005
13. 900709
14. 103096
15. 103096
16. 900958
17. 900952
18. 900955
19. 900949
20. 900866
21 900867

Not Shown 900953-97
Not Shown 900860
Not Shown 900861

Hardware List
Part No.

Description

Cam Arm (Universal)

Bearing, Cam Arm

Shaft, L.H. Short Finger Offset
Shaft, L.H. Long Finger Offset
Shaft, R.H. Short Finger Offset

Shaft, R.H. Long Finger Offset

Finger, Rubberized—160 Per machine
Center Spider Stub Shaft-Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert with Lock Collar
Spacer, Pickup Head

Cam, Track (Universal)

Cam, Track (Universal)

Rotor Rod Mount

Pickup Tube with 5 Spiders

Hex Roller

4” Roller

Finger Rod, 373/8"—12 Required per P.U.H.

Finger Rod, 413/8"—4 Required per P.U.H.
Complete Pickup Head Assembly

2-Hole End Spider (sold in pairs)

4-Hole Center Spider (sold in pairs)

Description

7/16” x 3" NC Hex Bolt—-Grade 8
7/16” NC Nyloc Hex Nut

1" SAE Flat Washer

5/8” NF Jam Nut

5/8” Shim Washer (optional)

5/16” x 172" NC Hex Bolt—Grade 5 (For use on Fingers only)
5/16” NC Whiz Nut
5/16” x 1%2”" NC Hex Bolt—Grade 8 (for use on all couplers and stub shafts)

1997—-Present

47



DETAIL "A"

6 ROW~30 & 8 ROW-22
PICK-UP HEAD ASSEMBLY

. .
I DETAIL " D" DETAIL"C" DETAIL "D" DETAIL “A" @
i \/ Nt/ X/ Y \
[Ty T BT N W S e AR A s WS 6 S S v G G S - st | '} '] N
X/ e Ty — . o <———-—=Ii
RIGHT END @————Po=-—~—>- S el o i N e A LEFT_END
f——— W o SO - O - W - N S - N S - — — - E— A - S - N —- —— v 1 e d
_._—> |..—‘_——v—-—-——— -‘--——----- ————— oy A 1 i i
/N f i\ / M

DETAIL "E"

DETAIL “B"

T.Tolman 2-14-94



ONE STEP ROD CUTTER

4 TUBE PICKUP HEAD ASSEMBLY—6 Row 30 & 8 Row 22
(1997-Present)

Parts
Item No.

19.
20.

21.
Not Shown
Not Shown
Not Shown

List

Part No.
103095
102015
119137
119135
119136

119134
106000
900859
900858
900857

106013
102005
900709
103096
103096

900203
900868
900401
900402
900866

900867
900869-97
900860
900861

Hardware List

Item No.

moOoOw>

IOm

Part No.

Description

Cam Arm

Bearing, Cam Arm

Shaft, L.H. Short Finger Offset
Shaft, L.H. Long Finger Offset
Shaft, R.H. Short Finger Offset

Shaft, R.H. Long Finger Offset

Finger, Rubberized—172 Per machine
Center Spider Stub Shaft-Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert with Lock Collar
Spacer, Pickup Head

Cam, Track (Universal)

Cam, Track (Universal)

Rotor Rod Mount

Pickup Tube with 5 Spiders

Hex Roller

4” Roller

Finger Rod, 373/8"—4 Required per P.U.H.

Finger Rod, 413/8"—12 Required per P.U.H
Complete Pickup Head Assembly

2-Hole End Spider (sold in pairs)

4-Hole Center Spider (sold in pairs)

Description

7/16” x 3" NC Hex Bolt-Grade 8
7/16” NC Nyloc Hex Nut

1” SAE Flat Washer

5/g” NF Jam Nut

5/g” Shim Washer (optional)

5/16” x 12" NC Hex Bolt—-Grade 5 (For use on Fingers only)

5/16” NC Whiz Nut

5/16” x 12" NC Hex Bolt—-Grade 8 (For use on all couplers and stub shafts)

1997-Present

49



&

«,
a "

DETAIL"C"

—— e

)
9”‘
44
774 6 ROW-36
4 PICK-UP HEAD ASSEMBLY
[] [

DETAIL"C" DETAIL “D" @ DETAIL"A"
LEFT _END
@ @ O
SR S N _ _ _ _ _ . I S\ S -
| ® | ® @

DETAIL"E"

T.Tolman |-15-96



ONE STEP ROD CUTTER

4 TUBE PICKUP HEAD ASSEMBLY-6 Row 36 (1997—-Present)

Parts List
Item No. Part No.
1. 103095
2. 102015
3. 119137
4. 119135
5. 119136
6. 119134
7. 106000
8. 900859
9. 900858
10. 900857
11. 106013
12. 102005
13. 900709
14, 103096
15. 103096
16. 900799
17. 900964
18. 901290
19. 901289
Not Shown 900965-97
21. 900860
22. 900861
23. 901277
24. 900765
25. 102080
26. 900940
27. 900897
28. 901025
29. 900762
Not Shown 900769
Hardware List
Item No. Part No.
A.
B.
C.
D.
E.
F.
G.
H.

Description

Cam Arm (Universal)

Bearing, Cam Arm

Shaft, L.H. Short Finger Offset
Shaft, L.H. Long Finger Offset
Shaft, R.H. Short Finger Offset

Shaft, R.H. Long Finger Offset

Finger, Rubberized—208 Per machine
Center Spider Stub Shaft—-Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert with Lock Collar
Spacer, Pickup Head

Cam, Track (Universal)

Cam, Track (Universal)

Rotor Rod Mount

Pickup Tube with 7 Spiders

Hex Roller

4” Roller

Complete Pickup Head Assembly

2-Hole End Spider (sold in pairs)

4-Hole Center Spider (sold in pairs)

4” Roller Bearing Mount Plate (Optional)
Split Roller Mount (Optional)

Roller Carrier Bearing (Optional)

Finger Rod, 293/8"—8 Required per P.U.H.
Finger Rod, 333/s"—16 Required per P.U.H.
Rotor Rod Support Guide

Rotor Rod Support Connection

Rotor Rod Support (weld-on bracket)

Description

7/16” x 3" NC Hex Bolt—-Grade 8
7/16” NC Nyloc Hex Nut

1” SAE Flat Washer

5/8” NF Jam Nut

5/g” Shim Washer (optional)

5/16” x 172" NC Hex Bolt—-Grade 5 (for use on fingers only)
5/16” NC Whiz Nut
5/16” x 1%2" NC Hex Bolt—Grade 8 (for use on all couplers and stub shafts)

1997—-Present

51



6 ROW-38
PICK-UP HEAD ASSEMBLY
D

DETAIL"C" DETAIL " D" @

) @)

DETAIL"E"

DETAIL“A"
LEFT END

T.Tolman {-15-96




ONE STEP ROD CUTTER

4 TUBE PICKUP HEAD ASSEMBLY-6 Row 38 (1997—-Present)

Parts List
Item No. Part No.
1. 103095
2. 102015
3. 119137
4. 119135
5. 119136
6. 119134
7. 106000
8. 900859
9. 900858
10. 900857
11. 106013
12. 102005
13. 900709
14, 103096
15. 103096
16. 900820
17. 900946
18. 901292
19. 901291
Not Shown 900945-97
21. 900860
22. 900861
23. 901277
24. 900765
25. 102080
26. 900940
27. 900897
28. 900866
29. 900762
30. 901025
Not Shown 900769
Hardware List
Item No. Part No.
A.
B.
C.
D.
E.
F.
G.
H.

Description

Cam Arm (Universal)

Bearing, Cam Arm

Shaft, L.H. Short Finger Offset
Shaft, L.H. Long Finger Offset
Shaft, R.H. Short Finger Offset

Shaft, R.H. Long Finger Offset

Finger, Rubberized—220 Per machine
Center Spider Stub Shaft—-Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert with Lock Collar
Spacer, Pickup Head

Cam, Track (Universal)

Cam, Track (Universal)

Rotor Rod Mount

Pickup Tube with 7 Spiders

Hex Roller

4” Roller

Complete Pickup Head Assembly

2-Hole End Spider (sold in pairs)

4-Hole Center Spider (sold in pairs)

4” Roller Bearing Mount Plate (Optional)
Split Roller Mount (Optional)

Roller Carrier Bearing (Optional)

Finger Rod, 293/s"—4 Required per P.U.H.

Finger Rod, 333/s"—12 Required per P.U.H.

Finger Rod, 373/8"—8 Required per P.U.H.
Rotor Rod Support Connection
Rotor Rod Support Guide

Rotor Rod Support (weld-on bracket)

Description

7/16” x 3" NC Hex Bolt—-Grade 8
7/16” NC Nyloc Hex Nut

1” SAE Flat Washer

5/8” NF Jam Nut

5/g” Shim Washer (optional)

5/16” x 12" NC Hex Bolt—-Grade 5 (For use on fingers only)

5/16” NC Whiz Nut

5/16” x 12" NC Hex Bolt—Grade 8 (For use on all couplers and stub shafts)

1997—-Present

53



e

G

, 7’4 \?'
g \

DETAIL C I

sttt
—_—————— e

%
P

DETAIL “B"

DETAIL"E"

@ 7 DETAIL"D"
I , lz Q \
Q
(]
(|
8 ROW-30
PICK-UP HEAD ASSEMBLY 6 DETAIL"E"
l
DETAILC" DETAIL D" DETAIL"A"
@ LEFT END ‘

@)

|t s * S ot © o O v |+ - —  a— < SR ot - T - Ao - S 2o

)

@

@)

DETAIL"E"

@)

... o - d— .

T.Tolman |-15-96



ONE STEP ROD CUTTER

4 TUBE PICKUP HEAD ASSEMBLY-8 Row 30 (1997—-Present)

Parts List
Item No. Part No.
1. 103095
2. 102015
3. 119137
4. 119135
5. 119136
6. 119134
7. 106000
8. 900859
9. 900858
10. 900857
11. 106013
12. 102005
13. 900709
14. 103096
15. 103096
16. 900780
17. 900969
18. 901294
19. 901293
Not Shown 900970-97
21. 900860
22. 900861
23. 901277
24. 900765
25. 102080
26. 900897
27. 900866
28. 901025
29. 900762
Not Shown 900769
Hardware List
Item No. Part No.
A.
B.
C.
D.
E.
F.
G.
H.

Description

Cam Arm (Universal)

Bearing, Cam Arm

Shaft, L.H. Short Finger Offset
Shaft, L.H. Long Finger Offset
Shaft, R.H. Short Finger Offset

Shaft, R.H. Long Finger Offset

Finger, Rubberized—232 Per machine
Center Spider Stub Shaft—-Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert with Lock Collar
Spacer, Pickup Head

Cam, Track (Universal)

Cam, Track (Universal)

Rotor Rod Mount

Pickup Tube with 7 Spiders

Hex Roller

4” Roller

Complete Pickup Head Assembly

2-Hole End Spider (sold in pairs)

4-Hole Center Spider (sold in pairs)

4” Roller Bearing Mount Plate (Optional)
Roller Carrier Mount (Optional)

Roller Carrier Bearing (Optional)

Finger Rod, 333/8"—8 Required per P.U.H.
Finger Rod, 373/s"—16 Required per P.U.H.
Rotor Rod Support Guide

Rotor Rod Support Connection

Rotor Rod Support (weld-on bracket)

Description

7/16” x 3" NC Hex Bolt—-Grade 8
7/16” NC Nyloc Hex Nut

1” SAE Flat Washer

5/8” NF Jam Nut

5/g” Shim Washer (optional)

5/16” x 172" NC Hex Bolt—Grade 5 (for use on fingers only)
5/16” NC Whiz Nut
5/16” x 1%2" NC Hex Bolt—Grade 8 (for use on all couplers and stub shaft)

1997—-Present

55



12 ROW=-22
PICK-UP HEAD ASSEMBLY
e e

DETAIL “D" @ DETAIL “C" DETAIL "D" @ DETAIL"A" P
PEI O ® | ® [ =
Pl ® ®| ® L @

DETAIL"E" DETAIL"E"

T.Tolman [|-15-96



ONE STEP ROD CUTTER

4 TUBE PICKUP HEAD ASSEMBLY-12 Row 22” (1997—-Present)

Parts List
Item No. Part No.
1. 103095
2. 102015
3. 119137
4. 119135
5. 119136
6. 119134
7. 106000
8. 900859
9. 900858
10. 900857
11. 106013
12. 102005
13. 900709
14, 103096
15. 103096
16. 900878
17. 900974
18. 901296
19. 901295
Not Shown 900975-97
21. 900860
22. 900861
23. 901277
24. 900765
25. 102080
26. 900866
27. 900867
28. 901025
29. 900762
Not Shown 900769
Hardware List
Item No. Part No.
A.
B.
C.
D.
E.
F.
G.
H.

Description

Cam Arm (Universal)

Bearing, Cam Arm

Shaft, L.H. Short Finger Offset
Shaft, L.H. Long Finger Offset
Shaft, R.H. Short Finger Offset

Shaft, R.H. Long Finger Offset

Finger, Rubberized—256 Per machine
Center Spider Stub Shaft—-Short
Center Spider Stub Shaft-Long
Coupler, Finger Rod

Flangett, 2-Hole

Bearing, 1” Insert with Lock Collar
Spacer, Pickup Head

Cam, Track (Universal)

Cam, Track (Universal)

Rotor Rod Mount

Pickup Tube with 7 Spiders

Hex Roller

4” Roller

Complete Pickup Head Assembly

2-Hole End Spider (sold in pairs)
4-Hole End Spider (sold in pairs)

4” Roller Bearing Mount Plate (Optional)
Roller Carrier Mount (Optional)

Roller Carrier Bearing (Optional)

Finger Rod, 373/8"—8 Required per P.U.H.

Finger Rod, 413/s"—16 Required per P.U.H.

Rotor Rod Support Guide
Rotor Rod Support Connection
Rotor Rod Support (weld-on bracket)

Description

7/16” x 3" NC Hex Bolt—-Grade 8
7/16” NC Nyloc Hex Nut

1” SAE Flat Washer

5/8” NF Jam Nut

5/g” Shim Washer (optional)

5/16” x 172" NC Hex Bolt—Grade 5 (for use on fingers only)

5/16” NC Whiz Nut

5/16” x 12" NC Hex Bolt—Grade 8 (for use on all couplers and stub shafts)

1997—-Present

57



DETAIL "A”

DETAIL "B”

FINGER RODS REQUIRED PER (114-3/16") 8 TUBE P-U HEAD

(16REQD) 37-3/8" (10HOLES) 900866
(8 REQD) 29-3/8" (8 HOLES) 900940

DETAIL "C”

4ROW-30
8 TUBE PICK-UP HEAD ASSEMBLY

DETAIL "E”"

L.H. END (NOKEY)

114-3/16"

i DETAIL "D" %

° o ° |IRS ° o A o o
7

DETAIL "C"
/ DETAIL A"

I
;
S HTo 5 5 5 5

Y DETAIL "E"

offf_Teo

B 5 T I B

5
; Y
B 5 o1 i B 5 ° K o

5
f
o fie

\ |iTe g 5 s
DETAIL "B" J

DETAIL "E" g

Z DETAIL "D"

% DETAIL "C"




ONE STEP ROD CUTTER

8 TUBE PICKUP HEAD ASSEMBLY (4 ROW 30) 1997-Present

Parts List
Iltem No. Part No.
1. 103095
2. 102015
3. 119135
4. 119134
5. 900940
6. 900866
7. 106036
Ta. 106052
8. 901412
9. 901420
10. 900857
11. 106013
12. 102005
13. 901484
14. 103096
15. 900068
16. 901442
17. 900060
18. 900064
19. 900861
Not Shown 901443

Roller Carriers

Not Shown
Not Shown
Not Shown
Not Shown
Not Shown

Not Shown
Not Shown
Not Shown

Hardware List

Z

Ite

0.

n !'”.UO.UU.>|

901450
901451
900058
900059
900062

900063

900044
900045

Part No.

106051
106051

Oty

0~ A~ 00O

e S S

B

Oty

176
176

Description

Cam Arm (Universal)

Bearing, Cam Arm

Shaft, L.H. Long Finger Offset
Shaft, R.H. Long Finger Offset
Finger Rod 293/8” (8 holes)

Finger Rod 373/8” (10 holes)

Finger, with radius (8 Tube Pick Up Head)
Finger, Soft (Optional)

End Spider Stub Shaft (short)

End Spider Stub Shaft (long)

Coupler, Finger Rod

Flangette, 2 Hole

Bearing, 1” Insert (with Lock Collar)
Spacer, Pickup Head (329/32” Lg.)
Cam Track (Universal)

Rotor Rod Mount (120%4”)

Pickup Tube (with 4 Spiders) (1143/16”)
4” Roller (1187/¢”)

Hex Roller (1163/8”)

8-Hole Spider

Complete 8 Tube Pickup Head Assembly (1143/16”)

1%4” Pickup Head Carrier (Drive-end keyed)
1%4” Pickup Head Carrier (ldler-end no key)
4” Roller Carrier (Drive-end keyed)

4” Roller Carrier (Idler-end no key)

Hex Roller Carrier (R.H. end 4%.” keyway)

Hex Roller Carrier (L.H. end 27%” keyway)
1” Pickup Head Carrier (Drive-end keyed)
1” Pickup Head Carrier (ldler-end no key)

Description

716" x 3" NC Hex Bolt—-Grade 8

7/16" NC Nylon Hex Nut

5/8” NF Jam Nut

5/16" x 2” NF Hex Bolt—Grade 9 (sold as a set with nut
5/16” NF Stover Nut—Grade 9 (sold as a set with bolt

5/16” x 172" NC Hex Bolt—-Grade 5 (use on fingers only)
5/16" NC Whiz Nut (use on fingers only)

Revised February, 2014

59



DETAIL "A"

FINGER RODS REQUIRED PER (138-3/16") 8 TUBE P-U HEAD DETAIL "C”

(16REQD) 33-3/8" (GHOLES) 900897
(16 REQD) 20-3/8" (BHOLES) 900940

DETAIL "B" DETAIL "E"

4 ROW-36
8 TUBE PICK-UP HEAD ASSEMBLY

L.H. END (NOKEY) R.H. END (KEYED)

138-3/16"

DETAIL E DETAIL "A"
DETAIL"C" DETAIL "E" DETAIL "D"
DETAIL A" C% /® / % /. / % /@
i

o 5 [ I of
’\ ° o]

O

o 5 5 5 5 o o 5 5 o o 5 5 5 o o o1 5 5 o o 5 5 5 5 |- |

[o Ts S o o S S o]

@/DET'AILB J é ‘ L b éL —— ,\@ b é .

DETAIL "E" DETAIL D" DETAIL "C"

%E%%%‘ —

@/ﬂ\@

DETAIL "D"




ONE STEP ROD CUTTER

8-TUBE PICKUP HEAD ASSEMBLY (4 ROW 36) 1997-Present

Parts List
Item No. Part No.
1. 103095
2. 102015
3. 119135
4. 119134
5. 900940
6. 900897
7. 106036
7a. 106052
8. 901412
0. 901420
10. 900857
11. 106013
12. 102005
13. 901484
14. 103096
15. 901130
16. 901437
17. 901122
18. 901127
19. 900861
Not Shown 901438
Roller Carriers
Not Shown 901450
Not Shown 901451
Not Shown 900058
Not Shown 900059
Not Shown 900062
Not Shown 900063
Not Shown 900044
Not Shown 900045
Hardware List
Iltem No. Part No.
A.
B.
C.
D. 106051
E. 106051
F.
G.

2

[2 2~ =N e o I e o)

e e

s

Oty

Description

Cam Arm (Universal)

Bearing, Cam Arm

Shaft, L.H. Long Finger Offset
Shaft, R.H. Long Finger Offset
Finger Rod 293/8” (8 holes)

Finger Rod 333/8” (9 holes)

Finger, with radius (8-Tube Pickup Head)
Finger, Soft (Optional)

End Spider Stub Shaft (short)

End Spider Stub Shaft (long)

Coupler, Finger Rod

Flangette, 2-Hole

Bearing, 1” Insert (w/Lock Collar)
Spacer, Pickup Head (329/32” Ig.)
Cam Track (Universal)

Rotor Rod Mount (144%4”)

Pickup Tube (with 5 Spiders) (1383/16")
4” Roller (1427/g")

Hex Roller (1403/g”)

8-Hole Spider

Complete 8-Tube Pickup Head Assembly (1383/16")

1%2” Pickup Head Carrier (Drive-end keyed)
1%2” Pickup Head Carrier (Idler-end no key)
4” Roller Carrier (Drive-end keyed)

4” Roller Carrier (Idler-end no key)

Hex Roller Carrier (R.H. end 4% keyway)

Hex Roller Carrier (L.H. end 27%” keyway)
1” Pickup Head Carrier (Drive-end keyed)
1” Pickup Head Carrier (ldler-end no key)

Description

716" x 3" NC Hex Bolt—-Grade 8

7/16" NC Nylon Hex Nut

5/8” NF Jam Nut

5/16" x 2” NF Hex Bolt—Grade 9 (sold as a set with nut)
5/16” NF Stover Nut—Grade 9 (sold as a set with bolt)

5/16" x1%” NC Hex Bolt—Grade 5 (use on fingers only)
5/16" NC Whiz Nut (use on fingers only)

Revised February, 2014

61



DETAIL "A"

FINGER RODS REQUIRED PER (166-3/16") 8 TUBE P-U HEAD

DETAIL "B"™

(24REQD) 37-3/8"
(8 REQD) 41-38"

(10HOLES) 900866
{11 HOLES) 900867

DETAIL "C"

6 ROW-28
8 TUBE PICK-UP HEAD ASSEMBLY

DETAIL "E”

L.H. END (NOKEY)

% i DETAIL "D"

166-3/16"

RH. END (KEYED)

DETAIL "C"
/ DETAIL "A"
@\ (W A— ) © ©

_??

/7 DETAIL "E" @ @ Y DETAIL "D" % DETAIL "A" ‘\‘
) © ) ) © ) R o] B ) © o ) © )

Yo
¥

T o

Bl —I=

Jo J H

ST |Ie

o o o

DETAIL "B" —/ % ZDETAIL "E"

B s B s 5 B
o B o T ko

[
B D B o B B B B s A o o1 B B o by
\LDETAIL"D" % é ZDETAIL "E" g

DETAIL "C"




ONE STEP ROD CUTTER

8 TUBE PICKUP HEAD ASSEMBLY (6 ROW-28) 1997-2013

Parts List
Iltem No. Part No.
1. 103095
2. 102015
3. 119135
4. 119134
5. 900866
6. 900867
7. 106036
Ta. 106052
8. 901412
9. 901420
10. 900857
11. 106013
12. 102005
13. 901484
14. 103096
15. 900958
16. 901444
17. 900949
18. 900955
19. 900861
Not Shown 901445

Roller Carriers

Not Shown
Not Shown
Not Shown
Not Shown
Not Shown

Not Shown
Not Shown
Not Shown

Hardware List

Z

Ite 0.

m .”".UO.UJ.>|

901450
901451
900058
900059
900062

900063

900044
900045

Part No.

106051
106051

e e

s

Qty

o 0

64
64

264
264

Description

Cam Arm (Universal)

Bearing, Cam Arm

Shaft, L.H. Long Finger Offset
Shaft, R.H. Long Finger Offset
Finger Rod 373/8” (10 Holes)

Finger Rod 413/8” (11 holes)

Finger, with radius (8-Tube Pickup Head)
Finger, Soft (Optional)

End Spider Stub Shaft (short)

End Spider Stub Shaft (long)

Coupler, Finger Rod

Flangette, 2-Hole

Bearing, 1” Insert (w/Lock Collar)
Spacer, Pickup Head (329/32” Ig.)
Cam Track (Universal)

Rotor Rod Mount (172% )

Pickup Tube (with 5 Spiders) (1663/16”)
4” Roller (1707/16”)

Hex Roller (1683/8”)

8-Hole Spider

Complete 8-Tube Pickup Head Assembly (1663/16”)

1%2” Pickup Head Carrier (Drive-end keyed)
1%2” Pickup Head Carrier (Idler-end no key)
4” Roller Carrier (Drive-end keyed)

4” Roller Carrier (Idler-end no key)

Hex Roller Carrier (R.H. end 4% ” keyway)

Hex Roller Carrier (L.H. end 272 " keyway)
1” Pickup Head Carrier (Drive-end keyed)
1” Pickup Head Carrier (ldler-end no key)

Description

7/16” x 3” NC Hex Bolt—-Grade 8
7/16” NC Nylon Hex Nut

5/8” NF Jam Nut

5/16” x 2" NF Hex Bolt—-Grade 9 (sold as a set with nut)
5/16” NF Stover Nut—Grade 9 (sold as a set with bolt)

5/16” x 1% " NC Hex Bolt—Grade 5 (use on fingers only)

5/16” NC Whiz Nut (use on fingers only)

Revised February, 2014

63



®

"A"

DETAIL

é Right End

FINGER RODS REQUIRED PER (166-316") 8 TUBE P-UHEAD

)

@

(4REQD) 37:38" (10HOLES)
(8 REQD) 4138 ({1 HOLES)

DETAIL "B"

900866
900867

6 ROW-28
8 TUBE PICK-UP HEAD ASSEMBLY

L.H. END

"C“

DETAIL

“D"

DETAIL

L.H. END (NOKEY)

R.H. END (KEYED

166-316"

o]

5 S sy o

e

T P o
¥
S

/7 DETAIL "D" C? Y DETAIL "C" % DETAIL "A" ‘\ @
5 5 s 5 5 s Ty 0 5 5 5 B 5 5 STl of

To

}?R Y DETAL "C"
S 280 S o] S S 0 S S
0 S v 0 5 To 0 S S
\ :

o

o]

o

S S O
B S
=

of

-

D 5

/fDETAIL"A"

& i S o 0 S S

) 0 0 s
DETAIL "B" —/

S 0 S S S S 0 S 0 S S 0 5
s 0 s s 0 s To 0 s s 0 s s 0 s
Y s
S T Rk o S o] 0 S 0 S S 0 S I 5
% / DETAIL "D" é

I U —
5 S 5 5 S ) o] s 5 5 B 5
e ® 0 [ ©




ONE STEP ROD CUTTER

8 TUBE PICKUP HEAD ASSEMBLY (6 ROW-28) 2014-Present

Parts List
Iltem No. Part No.

1. 102015

2. 103095-LH

3. 103095-RH

4. 119135

5. 119137

6. 119134

7. 119136

8. 106036

8a. 106052

9. 900866
10. 900867
11. 900857
12. 106013
13. 102005
14. 901484
15. 103096
16. 900958
17. 901444-A
18. 900949
19. 900955
20. 900861

Not Shown 901445-A

Roller Carriers

Not Shown
Not Shown
Not Shown
Not Shown
Not Shown

Not Shown
Not Shown
Not Shown

901450
901451
900058
900059
900062

900063
900044
900045

Hardware List

Z

Ite 0.

m .”".UO.UJ.>|

Part No.

106051
106051

Qty
1

A DA OO OO

= O

e e

s

Qty
16
16
16
64
64

264
264

Description

Bearing, Cam Arm

Cam Arm (Threaded)

Cam Arm (Threaded)

Shaft, L.H. Long Finger Offset
Shaft, L.H. Short Finger Offset

Shaft, R.H. Long Finger Offset

Shaft, R.H. Short Finger Offset

Finger, with radius (8-Tube Pickup Head)
Finger, Soft (Optional)

Finger Rod 37 3/8 " (10 Holes)

Finger Rod 41 3/8” (11 holes)
Coupler, Finger Rod

Flangette, 2-Hole

Bearing, 1” Insert (w/Lock Collar)
Spacer, Pickup Head (3 29/32” Ig.)

Cam Track (Universal)

Rotor Rod Mount (172 3/8”)

Pickup Tube (with 5 Spiders) (166 3/16”)
4” Roller (170 7/8”)

Hex Roller (168 3/8”)

8-Hole Spider
Complete 8-Tube Pickup Head Assembly (166 3/16”)

1%2” Pickup Head Carrier (Drive-end keyed)
1%2” Pickup Head Carrier (Idler-end no key)
4” Roller Carrier (Drive-end keyed)
4” Roller Carrier (Idler-end no key)
Hex Roller Carrier (R.H. end 4 3/4” keyway)

Hex Roller Carrier (L.H. end 2 1/2” keyway)
1” Pickup Head Carrier (Drive-end keyed)
1” Pickup Head Carrier (ldler-end no key)

Description

7/16” x 2 1/4” NF Hex Bolt—Grade 8

7/16” Lock Washer

5/8” NF Jam Nut

5/16” x 2” NF Hex Bolt—Grade 9 (sold as a set with nut)
5/16” NF Stover Nut—Grade 9 (sold as a set with bolt)

5/16” x 1 1/2” NC Hex Bolt—Grade 5 (use on fingers only)
5/16” NC Whiz Nut (use on fingers only)

Revised February, 2014

65



DETAIL "A"

FINGER RODS REQUIRED PER (174-3/116") 8 TUBE P-U HEAD

(24REQD) 41-3/8"
(8 REQD) 37-3/8"

(11 HOLES) 900867
{10HOLES) 900866

DETAIL "B"™

DETAIL "C”"

6 ROW-30 & 8 ROW-22

8 TUBE PICK-UP HEAD ASSEMBLY

DETAIL "E”

L.H. END (NOKEY)

174-3/116"

RH. END (KEYED)

DETAIL A"

oy o
I

DETAIL "C" DETAIL D"
on / - DETAIL"A" %?% / }?

T o
7

4
o fi— e

/» DETAIL "E" }%
B 5 5 5 5 s f s 5 5

N

o jfet

e —

ﬂciijﬂg:

=T

\L DETAIL "E"

) 5 5 © © © © © o
L o ° ° ° w% o C;g o ol f
DETAIL "D DETAIL "C" J

TR
um/g
T@




ONE STEP ROD CUTTER

8 TUBE PICKUP HEAD ASSEMBLY (6 ROW 30 & 8 ROW 22) 1997-2013

Parts List
Iltem No. Part No.
1. 103095
2. 102015
3. 119135
4. 119134
5. 900867
6. 900866
7. 106036
Ta. 106052
8. 901412
9. 901420
10. 900857
11. 106013
12. 102005
13. 901484
14. 103096
15. 900203
16. 940383
17. 900402
18. 900401
19. 900861
Not Shown 901400

Roller Carriers

Not Shown
Not Shown
Not Shown
Not Shown
Not Shown

Not Shown
Not Shown
Not Shown

Hardware List

901450
901451
900058
900059
900062

900063

900044
900045

Part No.

106051

106051

Qty
8
8
4
4

24

(o]

344

o o

24
40Pr.
40

G R PEP R PR

=

PR R R

B

Qty

o 00

64

64
280
280

Description

Cam Arm (Universal)

Bearing, Cam Arm

Shaft, L.H. Long Finger Offset
Shaft, R.H. Long Finger Offset
Finger Rod 413/8” (11 holes)

Finger Rod 373/8” (10 holes)

Finger, with Radius (8-Tube Pickup Head)
Finger, Soft (Optional)

End Spider Stub Shaft (short)

End Spider Stub Shaft (long)

Coupler, Finger Rod

Flangette, 2-Hole

Bearing, 1” Insert (w/Lock Collar)
Spacer, Pickup Head (329/32” Ig.)
Cam Track (Universal)

Rotor Rod Mount (180%4”)

Pickup Tube (with 5 Spiders) (1743/16”)
4” Roller (1787/¢”)

Hex Roller (1763/8”)

8-Hole Spider

Complete 8-Tube Pickup Head Assembly (1743/16”)

1%2” Pickup Head Carrier (Drive-end keyed)
1%2” Pickup Head Carrier (Idler-end no key)
4” Roller Carrier (Drive-end keyed)

4” Roller Carrier (Idler-end no key)

Hex Roller Carrier (R.H. end 4% keyway)

Hex Roller Carrier (L.H. end 27%” keyway)
1” Pickup Head Carrier (Drive-end keyed)
1” Pickup Head Carrier (ldler-end no key)

Description

7/16” x 3" NC Hex Bolt—Grade 8

7/16” NC Nylon Hex Nut

5/8” NF Jam Nut

5/16" x 2” NF Hex Bolt—Grade 9 (sold as a set with nut)

5/16” NF Stover Nut—Grade 9 (sold as a set with bolt)
5/16” x 1%2 " NC Hex Bolt—Grade 5 (use on fingers only)
5/16” NC Whiz Nut (use on fingers only)

Revised February, 2014

67



DETAIL "A" @,ﬁ FINGER RODS REQUIRED PER {174-316") 8 TUBE P-U HEAD

B /ﬁ) (4REQD) 4138 (11HOLES) 900867
% (8 REQD) 3738 (10HOLES) 900866

©

L.H. END

st
&5 e

DETAIL "C"

DETAIL "D"

DETAIL "B”

6 ROW-30 & 8 ROW-22
8 TUBE PICK-UP HEAD ASSEMBLY

L.H. END (NOKEY) RH. END (KEYED)
174-316"
DETAIL "A" DETAIL "A"
/ %{ /» DETAIL "C" }% /7 DETALL "D" % T DETAL "C" @ \

%o |n‘//o@ B B B B B B ° o B To B B B B ° i o B B 0 S To 0 0 0 0 0 T o s s s To s s s o s s o s STl eﬁ

& D s s s s s s s %S o1 s s s s s s s s s s o1 5 5 5 5 5 5 5 s 5 5 o] 5 5 5 5 5 5 5 s 5 5 ST
S]l= s s s s s s X} s s 1= s s s s s s Xt s v |—T= v v v v v v 5 5 5 3 || e 5 5 5 5 B 5 5 5 OH%\ S5 =

=it /Ho < < < < < < < < T i < < < < < < < < < T lI B B B B B B B B /o o] B B B B B B B B B &l B)

CED/%GKIO o o o o o TR o o o o o o o o o o ) o o o To o o o o o T K o 5 5 5 To 5 5 5 Tk o 5 o 5 17 ol
/ ® | © o\ © | ® o O ©

DETAL'B DETAL D" DETAL 'C" DETAIL D"




ONE STEP ROD CUTTER

8 TUBE PICKUP HEAD ASSEMBLY (6 ROW 30 & 8 ROW 22)

Parts List
ltem No. Part No. oty

1. 102015 16
2. 103095-LH 8
3. 103095-RH 8
4. 119135 4
5. 119137 4
6. 119134 4
7. 119136 4
8. 106036 344
8a. 106052 0
9. 900867 24
10. 900866 8
11. 900857 24
12. 106013 40Pr.
13. 102005 40
14. 901484 2
15. 103096 2
16. 900203 1
17. 940383-00 1
18. 900402 1
19. 900401 1
20. 900861 5

Not Shown 901400 1

Roller Carriers

Not Shown
Not Shown
Not Shown
Not Shown
Not Shown

Not Shown
Not Shown
Not Shown

901450 1
901451 1
900058 1
900059 1
900062 1
900063 1
900044 1
900045 1

Hardware List

PartNo.  Qty
16
16
16

106051 64
106051 64
280
280

2014-Present

Description

Bearing, Cam Arm

Cam Arm (Threaded)

Cam Arm (Threaded)

Shaft, L.H. Long Finger Offset
Shaft, L.H. Short Finger Offset

Shaft, R.H. Long Finger Offset

Shaft, R.H. Short Finger Offset

Finger, with radius (8-Tube Pickup Head)
Finger, Soft (Optional)

Finger Rod 413/8” (11 holes)

Finger Rod 373/8” (10 holes)

Coupler, Finger Rod

Flangette, 2 Hole

Bearing, 1” Insert (with Lock Collar)

Spacer, Pickup Head (329/32” Lg.)(1 1/4” 1.D.)

Cam Track (Universal)

Rotor Rod Mount (180%4”)

Pickup Tube (with 5 Spiders) (1743/16”) (14" PUH Bearings)
4” Roller (1787/8")

Hex Roller (1763/g”)

Eight-Hole Spider
Complete 8-Tube Pickup Head Assembly (1743/16”) (1%4" PUH Bearings)

1%4” Pickup Head Carrier (Drive-end keyed)
1%4” Pickup Head Carrier (ldler-end no key)
4” Roller Carrier (Drive-end keyed)
4” Roller Carrier (Idler-end no key)
Hex Roller Carrier (R.H. end 4 3/4” keyway)

Hex Roller Carrier (L.H. end 2 1/2” keyway)
1” Pickup Head Carrier (Drive-end keyed)
1” Pickup Head Carrier (ldler-end no key)

Description

716" x 2 */,” NF Hex Bolt-Grade 8
7/16” Lock Washer
5/8” NF Jam Nut

5/16" x 2” NF Hex Bolt—Grade 9 (sold as a set with nut)
5/16” NF Stover Nut—Grade 9 (sold as a set with bolt)
5/16” x 1 2" NC Hex Bolt—-Grade 5 (use on fingers only)
5/16" NC Whiz Nut (use on fingers only)

Revised February, 2014

69



DETAIL "A"

FINGER RODS REQUIRED PER (210-3/16") 8 TUBE P-U HEAD

DETAIL "B"

(32REQD) 33-3/8" (9HOLES) 900897
(8 HOLES) 900940

(16REQD) 29-3/8"

DETAIL "C”"

®

Q
s1®
(9 "3’

DETAIL "D”

DETAIL "E”

6 ROW-36
8 TUBE PICK-UP HEAD ASSEMBLY

DETAIL "E"

DETAIL "D"

L.H. END (NOKEY) R.H. END (KEYED)
210-316"
DETAIL "C"
// DETAl;(%\" DETAIL "D" DETAIL "E" TDETAIL "D" % TDETAIL“E“ /(%ETAIL "D"7 DETA;;?"A"1
R NN,
DETAlL"B"—/ L|)|sTA||_"E" LDETAIL"D" l DETAIL"C" —

DETAIL "E"




ONE STEP ROD CUTTER

8 TUBE PICKUP HEAD ASSEMBLY (6 ROW-36) 1997-2012

Parts List
Item No. Part No.
1. 103095
2. 102015
3. 119135
4. 119134
5. 900897
6. 900940
7. 106036
7a. 106052
8. 901412
9. 901420
10. 900857
11. 106013
12. 102005
13. 901484
14. 103096
15. 900799
16. 901446
17. 901289
18. 901290
19. 900861
20. 901025
21. 900769
22. 900762
Not Shown 901447
Roller Carriers
Not Shown 901450
Not Shown 901451
Not Shown 900058
Not Shown 900059
Not Shown 900062
Not Shown 900063
Hardware List
Item No. Part No.
A.
B.
C.
D. 106051
E. 106051
F.
G.

Oty
8
8
4
4
32

16
416

8
0

Description

Cam Arm (Universal)

Bearing, Cam Arm

Shaft, L.H. Long Finger Offset
Shaft, R.H. Long Finger Offset
Finger Rod 333/8” (9 holes)

Finger Rod 293/8” (8 holes)

Finger, with Radius (8-Tube Pickup Head)
Finger, Soft (Optional)

End Spider Stub Shaft (short)

End Spider Stub Shaft (long)

Coupler, Finger Rod

Flangette, 2-Hole

Bearing, 1” Insert (with Lock Collar)
Spacer, Pickup Head (329/32” Lg.)
Cam Track (Universal)

Rotor Rod Mount (216%4”)

Pickup Tube (with 7 Spiders) (2103/16")
4” Roller (2147/g")

Hex Roller (2123/g”)

8-Hole Spider

Rotor Rod Support Guide

Rotor Rod Support Bracket (weld-on)

Rotor Rod Support Connection Plate

Complete 8-Tube Pickup Head Assembly (2103/16")

1%2” Pickup Head Carrier (Drive-end keyed)
1%2” Pickup Head Carrier (Idler-end no key)
4” Roller Carrier (Drive-end keyed)

4” Roller Carrier (Idler-end no key)

Hex Roller Carrier (R.H. end 4% keyway)

Hex Roller Carrier (L.H. end 27%” keyway)

Description

716" x 3" NC Hex Bolt—-Grade 8

7/16" NC Nylon Hex Nut

5/8” NF Jam Nut

5/16" x 2” NF Hex Bolt—Grade 9 (sold as a set with nut)
5/16” NF Stover Nut—Grade 9 (sold as a set with bolt)

5/16” x 172" NC Hex Bolt—-Grade 5 (use on fingers only)
5/16" NC Whiz Nut (use on fingers only)

Revised February, 2014

71



DETAIL "A" FINGER RODS REQUIRED PER (210-3/16") § TUBE P-U HEAD

(32REQD) 3338 (9HOLES) 900897
(16REQD) 20:38' (8 HOLES) 900940

L.H. END

Right End

DETAIL "C"

DETAIL "B" D

DETAIL

6 ROW-36
8 TUBE PICK-UP HEAD ASSEMBLY

L.H. END (NOKEY) R.H. END (KEYED

210-316"
/ DETAIL A T DETAL'C' T DETAL D" T DETAL'C' T DETAL'D"  DETAL'C’ 7 DETA'L A W
@\‘0 S S ST |f= s S 5 T 5 5 ST |f= s S 5 5 & 5 \ 5 ST S S 5 F— 5 5 T S S 5 & 5 \ 5 ST |f= S 5 5 Tl 41 of
T \ Ts 0 s|ET= 0 0 0 0 0 0 o = 0 0 0 0 0 0 o = 0 0 0 0 0 o o = 0 0 0 0 0 s o < 3] =
DETAL" B L DETALL D" L DETAIL "C" L DETAL "D" L DETAL"C"  DETALL D" l




ONE STEP ROD CUTTER

8 TUBE PICKUP HEAD ASSEMBLY (6 ROW-36) 2013-Present

Parts List
Item No. Part No.
1. 102015
2. 103095-LH
3. 103095-RH
4. 119135
5. 119137
6. 119134
7. 119136
8. 106036
8a. 106052
9. 900897
10. 900940
11. 900857
12. 106013
13. 102005
14. 901484
15. 103096
16. 900799
17. 901446
18. 901289
19. 901290
20. 900861
21. 901025
22. 900769
23. 900762
Not Shown 901447
Roller Carriers
Not Shown 901450
Not Shown 901451
Not Shown 900058
Not Shown 900059
Not Shown 900062
Not Shown 900063
Hardware List
Item No. Part No.
A.
B.
C.
D. 106051
E. 106051
F.
G.

Qty
16

(o]

8
4
4

4
4
416
0
32

16
40
56pr
56

2

PR RPN

RPN R RN

PR R R

Qty
16
16
16
96
96

320
320

Description

Bearing, Cam Arm

Cam Arm (Threaded)

Cam Arm (Threaded)

Shaft, L.H. Long Finger Offset
Shaft, L.H. Short Finger Offset

Shaft, R.H. Long Finger Offset

Shaft, R.H. Short Finger Offset

Finger, with Radius (8-Tube Pickup Head)
Finger, Soft (Optional)

Finger Rod 33 3/8” (9 holes)

Finger Rod 29 3/8” (8 holes)
Coupler, Finger Rod

Flangette, 2-Hole

Bearing, 1” Insert (with Lock Collar)
Spacer, Pickup Head (3 29/32” Lg.)

Cam Track (Universal)

Rotor Rod Mount (216 3/8”)

Pickup Tube (with 7 Spiders) (210 3/16”)
4” Roller (214 7/8”)

Hex Roller (212 3/8”)

8-Hole Spider

Rotor Rod Support Guide

Rotor Rod Support Bracket (weld-on)

Rotor Rod Support Connection Plate

Complete 8-Tube Pickup Head Assembly (210 3/16”)

1%2” Pickup Head Carrier (Drive-end keyed)
1%2” Pickup Head Carrier (Idler-end no key)
4” Roller Carrier (Drive-end keyed)
4” Roller Carrier (Idler-end no key)
Hex Roller Carrier (R.H. end 4 3/4” keyway)

Hex Roller Carrier (L.H. end 2 1/2” keyway)

Description

7/16” x 2 1/4” NF Hex Bolt—Grade 8

7/16” Lock Washer

5/8” NF Jam Nut

5/16” x 2” NF Hex Bolt—Grade 9 (sold as a set with nut)
5/16” NF Stover Nut—Grade 9 (sold as a set with bolt)

5/16” x 1 1/2” NC Hex Bolt—Grade 5 (use on fingers only)
5/16” NC Whiz Nut (use on fingers only)

Revised February, 2014

73



DETAIL "A"

FINGER RODS REQUIRED PER (222-3/16") 8 TUBE P-U HEAD

DETAIL "B”

(6REQD) 37-318"
(24REQ'D) 333"
(8 REQD) 29-3/8"

(10HOLES) 900866
(9 HOLES) 900897
(8 HOLES) 900940

s

DETAIL "C”

af ®
b

s

DETAIL "D"

DETAIL "E”

6 ROW-38
8 TUBE PICK-UP HEAD ASSEMBLY

L.H. END (NOKEY) R.H. END (KEYED
DETAIL "C" DETAIL "D"
DETAIL "A DETAIL "D" DETAIL "E" DETAIL "D" DETAIL "E” DETAIL "A"
N/ et Ml Hund Y N

<f¥j P e ]

DETAIL "B"

o [ e

)
DETAIL "C"

DETAIL "E"




ONE STEP ROD CUTTER

8 TUBE PICKUP HEAD ASSEMBLY (6 ROW 38) 1997-2012

Parts List
Item No. Part No.
1. 103095
2. 102015
3. 119135
4. 119134
5. 900866
6. 900897
7. 900940
8. 901412
9. 901420
10. 900857
11. 106013
12. 102005
13. 901484
14. 103096
15. 900820
16. 940387
17. 901291
18. 901292
19. 900861
20. 901025
21. 900769
22. 900762
23. 106036
23a. 106052
Not Shown 940388
Roller Carriers
Not Shown 901450
Not Shown 901451
Not Shown 900058
Not Shown 900059
Not Shown 900062
Not Shown 900063
Hardware List
Item No. Part No.
A.
B.
C.
D. 106051
E. 106051
F.
G.

56pr

Ul = S

=Y

440

=Y

R N

Description

Cam Arm (Universal)

Bearing, Cam Arm

Shaft, L.H. Long Finger Offset
Shaft, R.H. Long Finger Offset
Finger Rod 37 3/8” (10 holes)

Finger Rod 33 3/8” (9 holes)

Finger Rod 29 3/8” (8 holes)

End Spider Stub Shaft (short)
End Spider Stub Shaft (long)
Coupler, Finger Rod

Flangette, 2-Hole

Bearing, 1” Insert (w/Lock Collar)
Spacer, Pickup Head (3 29/32” Lg.)
Cam Track (Universal)

Rotor Rod Mount (228 3/8”)

Pickup Tube (with 7 Spiders) (222 3/16”)
4” Roller (226 7/8”)

Hex Roller (224 3/8”)

8-Hole Spider

Rotor Rod Support Guide

Rotor Rod Support Bracket (weld-on)

Rotor Rod Support Connection Plate

Finger, with Radius (8-Tube Pickup Head)

Finger, Soft (Optional)

Complete 8-tube Pickup Head Assembly (222 3/16”)

1%4" Pickup Head Carrier (Drive-end keyed)
1%4" Pickup Head Carrier (Idler-end no key)
4” Roller Carrier (Drive-end keyed)
4” Roller Carrier (Idler-end no key)
Hex Roller Carrier (R.H. end 4 3/4" keyway)

Hex Roller Carrier (L.H. end 2 1/2" keyway)

Description

7/16” x 3" NC Hex Bolt-Grade 8

7/16” NC Nylon Hex Nut

5/8” NF Jam Nut

5/16” x 2” NF Hex Bolt—Grade 9 (sold as a set with nut)
5/16” NF Stover Nut—Grade 9 (sold as a set with bolt)

5/16” x 1 1/2” NC Hex Bolt—Grade 5 (use on fingers only)
5/16” NC Whiz Nut (use on fingers only)

Revised February, 2014

75



DETAIL "A" FINGER RODS REQUIRED PER (222-3416") 8 TUBE P-U HEAD

(16REQD) 3738 (10HOLES) 900866
(4REQD) 3338 (9 HOLES) 900897
(§ REQD) 2938 (8 HOLES) 900940

©

©

? Right End

DETAIL "C"

DETAIL "D"
DETAIL "B” —_—

6 ROW-38
8 TUBE PICK-UP HEAD ASSEMBLY

L.H. END (NOKEY) R.H. END (KEYED)
222-316"
DETAL "C"
DETAL "A” DETAIL "C" DETAIL "D" DETAIL "C" DETAIL 'D" DETAL "A”
NN il Wl Taes K T
@\f‘%:":“:":“:":°:":"f"’:":":":":"&“:":.Zf“:":“:":°:":":\s“:":"f'":":":":":f“&":“;“ﬂ:' °°°°°°°°°°° PR S S— s

DETAIL "B" DETAIL "'D"




ONE STEP ROD CUTTER

8 TUBE PICKUP HEAD ASSEMBLY (6 ROW 38) 2013-Present

Parts List
Item No. Part No.
1. 102015
2. 103095-LH
3. 103095-RH
4. 119135
5. 119137
6. 119134
7. 119136
8. 106036
8a. 106052
9. 900866
10. 900897
11. 900940
12. 900857
13. 106013
14. 102005
15. 901484
16. 103096
17. 900820
18. 940387
19. 901291
20. 901292
21. 900861
22. 901025
23. 900769
24. 900762
Not Shown 940388
Roller Carriers
Not Shown 901450
Not Shown 901451
Not Shown 900058
Not Shown 900059
Not Shown 900062
Not Shown 900063
Hardware List
Item No. Part No.
A.
B.
C.
D. 106051
E. 106051
F.
G.

Qty
16

(o]

8
4
4

4
4
440
0
16

24

8
40
56pr
56

PR RPN

= N R RN

PR RPRRRRE

Qty
16
16
16
96
96

344
344

Description

Bearing, Cam Arm

Cam Arm (Threaded)

Cam Arm (Threaded)

Shaft, L.H. Long Finger Offset
Shaft, L.H. Short Finger Offset

Shaft, R.H. Long Finger Offset

Shaft, R.H. Short Finger Offset

Finger, with Radius (8-Tube Pickup Head)
Finger, Soft (Optional)

Finger Rod 37 3/8” (10 holes)

Finger Rod 33 3/8” (9 holes)
Finger Rod 29 3/8” (8 holes)
Coupler, Finger Rod

Flangette, 2-Hole

Bearing, 1” Insert (w/Lock Collar)

Spacer, Pickup Head (3 29/32” Lg.)
Cam Track (Universal)

Rotor Rod Mount (228 3/8”)

Pickup Tube (with 7 Spiders) (222 3/16”)
4” Roller (226 7/8”)

Hex Roller (224 3/8”)

8-Hole Spider

Rotor Rod Support Guide

Rotor Rod Support Bracket (weld-on)
Rotor Rod Support Connection Plate

Complete 8-tube Pickup Head Assembly (222 3/16”)

1%4" Pickup Head Carrier (Drive-end keyed)
1%4" Pickup Head Carrier (Idler-end no key)
4” Roller Carrier (Drive-end keyed)
4” Roller Carrier (Idler-end no key)
Hex Roller Carrier (R.H. end 4 3/4" keyway)
Hex Roller Carrier (L.H. end 2 1/2" keyway)

Description

7/16” x 2 1/4” NF Hex Bolt—Grade 8

7/16” Lock Washer

5/8” NF Jam Nut

5/16” x 2” NF Hex Bolt—Grade 9 (sold as a set with nut)
5/16” NF Stover Nut—Grade 9 (sold as a set with bolt)

5/16” x 1 1/2” NC Hex Bolt—Grade 5 (use on fingers only)
5/16” NC Whiz Nut (use on fingers only)

Revised February, 2014

77



DETAIL "A"

FINGER RODS REQUIRED PER (234-3/16") 8 TUBE P-U HEAD

DETAIL "B"

(32REQD) 37-38"
(16REQD) 33-38"

(10HOLES) 900866
(9 HOLES) 900897

DETAIL "C”

DETAIL "E”"

8 ROW-30
8 TUBE PICK-UP HEAD ASSEMBLY

L.H. END (NOKEY)
234-3116"
DETAIL "C"
/DETAIL/%" TDETAIL"D" TDETAIL“E' /% TDETAIL"D" % TDETAIL“E" DETA"-"D"7 DE%‘-"A"W
s e Wi S WSS S S, S R W—————
I —— A A ——— A S—— — A
DETAIL "8" tDETAn. mg" LDETAIL"D“ LDETAn. mg" LDETAIL"D" DETAIL"E"X DETAlL"C"—/




ONE STEP ROD CUTTER

8 TUBE PICKUP HEAD ASSEMBLY (8 ROW 30) 1997-2012

Parts List

Item No. Part No.
1. 103095
2. 102015
3. 119135
4. 119134
5. 900866
6. 900897
7. 106036
7a. 106052
8. 901412
9. 901420
10. 900857
11. 106013
12. 102005
13. 901484
14. 103096
15. 900780
16. 901439
17. 901293
18. 901294
19. 900861
20. 901025
21. 900769
22. 900762
Not Shown 901440

Roller Carriers

Not Shown
Not Shown
Not Shown
Not Shown
Not Shown

Not Shown

Hardware List

Z

Ite

0.

m .”".UO.UJ.>|

901450
901451
900058
900059
900062

900063

Part No.

106051
106051

2

N A~ DS OO

w

16
464

0

40

56Pr.
56

RPN R R NP R R

e e

Qty

Description

Cam Arm (Universal)

Bearing, Cam Arm

Shaft, L.H. Long Finger Offset
Shaft, R.H. Long Finger Offset
Finger Rod 37 3/8” (10 holes)

Finger Rod 33 3/8” (9 holes)

Finger, with radius (8-Tube Pickup Head)
Finger, Soft (Optional)

End Spider Stub Shaft (short)

End Spider Stub Shaft (long)

Coupler, Finger Rod

Flangette, 2-Hole

Bearing, 1” Insert (w/Lock Collar)
Spacer, Pickup Head (3 29/32” Ig.)
Cam Track (Universal)

Rotor Rod Mount (240 3/8”)

Pickup Tube (with 7 Spiders) (234 3/16”)
4” Roller (238 7/8”)

Hex Roller (236 3/8”)

8-Hole Spider

Rotor Rod Support Guide

Rotor Rod Support Bracket (weld on)

Rotor Rod Support Connection Plate

Complete 8-Tube Pickup Head Assembly (234 3/16”)

1%2” Pickup Head Carrier (Drive-end keyed)
1%2” Pickup Head Carrier (Idler-end no key)
4” Roller Carrier (Drive-end keyed)
4” Roller Carrier (Idler-end no key)
Hex Roller Carrier (R.H. end 4 3/4” keyway)

Hex Roller Carrier (L.H. end 2 1/2” keyway)

Description

7/16” x 3" NC Hex Bolt—-Grade 8

7/16” NC Nylon Hex Nut

5/8” NF Jam Nut

5/16” x 2” NF Hex Bolt—Grade 9 (sold as a set with nut)
5/16” NF Stover Nut—Grade-9 (sold as a set with bolt)

5/16” x 1 1/2” NC Hex Bolt—Grade-5 (use on fingers only)
5/16” NC Whiz Nut (use on fingers only)

Revised February, 2014

79



Right End

FINGER RODS REQUIRED PER {234-3116") 8 TUBE P-U HEAD

DETAIL "B"

(32REQD)
(16REQD)

37-3/8"
33-3/8"

(10HOLES)
(9 HOLES)

900866
900897

DETAIL "C"

8 ROW-30
8 TUBE PICK-UP HEAD ASSEMBLY

“D"

DETAIL

LH. END (NOKEY R.H. END (KEYED
234-3/16"
DETAL "A" DETAL "C" DETALL D" DETALL *C" DETAL D" DETAL'C DETAL A"

e L 2 L2 o
@\::.H* Hll\“‘l”‘l\“‘l‘u“i _

i A ——  S—— iy S— B S—— i ——— § S— Cal
@ & o} © . © @

DETAL "B DETAL "D" DETAL "C" DETAL 'D" DETAL'C'  DETAL D"




ONE STEP ROD CUTTER

8 TUBE PICKUP HEAD ASSEMBLY (8 ROW 30) 2013-Present

Parts List
Item No. Part No.
1. 102015
2. 103095-LH
3. 103095-RH
4. 119135
5. 119137
6. 119134
7. 119136
8. 106036
8a. 106052
9. 900866
10. 900897
11. 900857
12. 106013
13. 102005
14. 901484
15. 103096
16. 900780
17. 901439
18. 901293
19. 901294
20. 900861
21. 901025
22. 900769
23. 900762
Not Shown 901440

Roller Carriers

Not Shown
Not Shown
Not Shown
Not Shown
Not Shown

Not Shown

901450
901451
900058
900059
900062

900063

Hardware List

Z

Ite

0.

m .”".UO.UJ.>|

Part No.

106051
106051

Qty
16
8

8
4
4

EEE

464
32
16

40
56Pr.

PR R RPN

P NP RPN

e e

Qty
16
16
16
96
96

368
368

Description

Bearing, Cam Arm

Cam Arm (Threaded)

Cam Arm (Threaded)

Shaft, L.H. Long Finger Offset
Shaft, L.H. Short Finger Offset

Shaft, R.H. Long Finger Offset

Shaft, R.H. Short Finger Offset

Finger, with radius (8-Tube Pickup Head)
Finger, Soft (Optional)

Finger Rod 37 3/8” (10 holes)

Finger Rod 33 3/8” (9 holes)
Coupler, Finger Rod

Flangette, 2-Hole

Bearing, 1” Insert (w/Lock Collar)
Spacer, Pickup Head (3 29/32” Ig.)

Cam Track (Universal)

Rotor Rod Mount (240 3/8”)

Pickup Tube (with 7 Spiders) (234 3/16”)
4” Roller (238 7/8”)

Hex Roller (236 3/8”)

8-Hole Spider

Rotor Rod Support Guide

Rotor Rod Support Bracket (weld on)

Rotor Rod Support Connection Plate

Complete 8-Tube Pickup Head Assembly (234 3/16”)

Pickup Head Carrier (Drive-end keyed)
Pickup Head Carrier (Idler-end no key)

4” Roller Carrier (Drive-end keyed)

4” Roller Carrier (Idler-end no key)

Hex Roller Carrier (R.H. end 4 3/4” keyway)

Hex Roller Carrier (L.H. end 2 1/2” keyway)

Description

7/16” x 2 1/4” NF Hex Bolt—-Grade 8

7/16” Lock Washer

5/8” NF Jam Nut

5/16” x 2” NF Hex Bolt—Grade 9 (sold as a set with nut)
5/16” NF Stover Nut—Grade-9 (sold as a set with bolt)

5/16” x 1 1/2” NC Hex Bolt—Grade-5 (use on fingers only)
5/16” NC Whiz Nut (use on fingers only)

Revised February, 2014

81



DETAIL "A"

FINGER RODS REQUIRED PER (258-3/16") 8 TUBE P-U HEAD

DETAIL "B"

(32REQD)  41-3/6"
(16REQD) 37-3/8"

(11 HOLES) 900867
(10 HOLES) 900866

DETAIL "C”
S
©

e

DETAIL "D"

12 ROW-22
8 TUBE PICK-UP HEAD ASSEMBLY

DETAIL "E”"

L.H. END (NOKEY

R.H. END (KEYED

258-316"
DETAIL "C"
DETAIL "A" DETAIL "D" DETAIL "E" DETAIL "D" pETAIL " DETAIL'D" DETAIL "A"
s e s s M st S —— ——
o ‘ @
DETA""B"J L g{ LDETAlL"D" % LDETAlL"E" %{ L % l DE?:{--C--J

DETAIL "E"

DETAIL "D"

DETAIL "E"




ONE STEP ROD CUTTER

8 TUBE PICKUP HEAD ASSEMBLY (12 ROW 22) 1997-2012

Parts List
Item No. Part No.
1. 103095
2. 102015
3. 119135
4, 119134
5. 900867
6. 900866
7. 106036
7a. 106052
8. 901412
9. 901420
10. 900857
11. 106013
12. 102005
13. 901484
14. 103096
15. 900878
16. 901448
17. 901295
18. 901296
19. 900861
20. 901025
21. 900769
22. 900762
Not Shown 901449
Not Shown 901450
Not Shown 901451
Not Shown 900058
Not Shown 900059
Not Shown 900062
Not Shown 900063
Hardware List
Iltem No. Part No.
A.
B.
C.
D. 106051
E. 106051
F.
G.

Qty

8
8
4
4

t
3

N

16
512
0
8
0

40
56pr.
56
2
2

NP R R

RPN R R

Roller Carriers

1

PR R e

Oty.

Description

Cam Arm (Universal)

Bearing, Cam Arm

Shaft, L.H. Long Finger Offset
Shaft, R.H. Long Finger Offset
Finger Rod 41 3/8” (11 holes)

Finger Rod 37 3/8” (10 holes)

Finger, with radius (8-Tube Pickup Head)
Finger, Soft (Optional)

End Spider Stub Shaft (short)

End Spider Stub Shaft (long)

Coupler, Finger Rod

Flangette, 2-Hole

Bearing, 1” Insert (w/Lock Collar)
Spacer, Pickup Head (3 29/32” Ig.)
Cam Track (Universal)

Rotor Rod Mount (264 3/8”)

Pickup Tube (with 7 Spiders) (258 3/16”)
4” Roller (262 7/8”)

Hex Roller (260 3/8”)

8-Hole Spider

Rotor Rod Support Guide

Rotor Rod Support Bracket (weld on)

Rotor Rod Support Connection Plate

Complete 8-Tube Pickup Head Assembly (258 3/16”)

1%4” Pickup Head Carrier (Drive-end keyed)
1%4” Pickup Head Carrier (ldler-end no key)
4” Roller Carrier (Drive-end keyed)
4” Roller Carrier (Idler-end no key)
Hex Roller Carrier (R.H. end 4 3/4” keyway)

Hex Roller Carrier (L.H. end 2 1/2” keyway)

Description

8

8

8
96
96

416
416

7/16” x 3" NC Hex Bolt—-Grade 8

7/16” NC Nylon Hex Nut

5/8” NF Jam Nut

5/16” x 2” NF Hex Bolt—Grade 9 (sold as a set with nut)
5/16” NF Stover Nut—Grade 9 (sold as a set with bolt)

5/16” x 1 1/2” NC Hex Bolt—Grade 5 (use on fingers only)
5/16” NC Whiz Nut (use on fingers only)

Revised February, 2014

83



Right End

FINGER RODS REQUIRED PER (258-3/16") 8 TUBE P-UHEAD

DETAIL "B"

(32REQD)
(16REQD)

41-3/8"
37-3/8"

(11 HOLES)
(10 HOLES)

900867
900866

DETAIL "C"

12 ROW-22
8 TUBE PICK-UP HEAD ASSEMBLY

DETAIL "D"

N

258-3/16"

T DETAIL "C"

R.H. END (KEYED)

DETAL "D"

DETAL"C"

DETAIL "A"

uuuuuuuuuuu

@/;2\

DETAIL "B"

L DETAIL "D"

L DETAL "C"

L DETAIL "D"

7

DETAL "C"

DETAIL "D"

O
\31\\@




ONE STEP ROD CUTTER

8 TUBE PICKUP HEAD ASSEMBLY (12 ROW 22) 2013-Present

Cam Arm (Threaded)
Cam Arm (Threaded)
Shaft, L.H. Long Finger Offset
Shaft, L.H. Short Finger Offset

Shaft, R.H. Long Finger Offset

Shaft, R.H. Short Finger Offset

Finger, with radius (8-Tube Pickup Head)
Finger, Soft (Optional)

Finger Rod 41 3/8” (11 holes)

Finger Rod 37 3/8” (10 holes)

Bearing, 1” Insert (w/Lock Collar)
Spacer, Pickup Head (3 29/32” Ig.)

Cam Track (Universal)
Rotor Rod Mount (264 3/8”)
Pickup Tube (with 7 Spiders) (258 3/16”)

Hex Roller (260 3/8”)

Rotor Rod Support Guide

Rotor Rod Support Bracket (weld on)

Rotor Rod Support Connection Plate

Complete 8-Tube Pickup Head Assembly (258 3/16”)

1%4” Pickup Head Carrier (Drive-end keyed)
1%4” Pickup Head Carrier (ldler-end no key)
4” Roller Carrier (Drive-end keyed)
4” Roller Carrier (Idler-end no key)
Hex Roller Carrier (R.H. end 4 3/4” keyway)

Hex Roller Carrier (L.H. end 2 1/2” keyway)

7/16” x 2 1/4” NF Hex Bolt—Grade 8

5/16” x 2” NF Hex Bolt—Grade 9 (sold as a set with nut)
5/16” NF Stover Nut—Grade 9 (sold as a set with bolt)

5/16” x 1 1/2” NC Hex Bolt—Grade 5 (use on fingers only)

Parts List
Item No. Part No. Oty Description
1. 102015 16 Bearing, Cam Arm
2. 103095-LH 8
3. 103095-RH 8
4. 119135 4
5. 119137 4
6. 119134 4
7. 119136 4
8. 106036 512
8a. 106052 0
9. 900867 32
10. 900866 16
11. 900857 40 Coupler, Finger Rod
12. 106013 56pr. Flangette, 2-Hole
13. 102005 56
14. 901484 2
15. 103096 2
16. 900878 1
17. 901448 1
18. 901295 1 4” Roller (262 7/8”)
19. 901296 1
20. 900861 7 8-Hole Spider
21. 901025 1
22. 900769 1
23. 900762 2
Not Shown 901449 1
Roller Carriers
Not Shown 901450 1
Not Shown 901451 1
Not Shown 900058 1
Not Shown 900059 1
Not Shown 900062 1
Not Shown 900063 1
Hardware List
Item No. Part No. Oty. Description
A. 16
B. 16 7/16” Lock Washer
C. 16 5/8” NF Jam Nut
D. 106051 96
E. 106051 96
F. 416
G. 416

5/16” NC Whiz Nut (use on fingers only)

Revised February, 2014

85



DETAIL "A"

DETAIL "C"

(®)
e

FINGER RODS REQUIRED PER {202-3/16") 8 TUBE P-U HEAD

(32REQD) 28-3/8" (8HOLES) 900940
(16REQ'D) 33-3/8" (9 HOLES) 900897

DETAIL "B" DETAIL "E"

“12ROW-30 (OFFSET"Y")
L.H. PICK-UP HEAD ASSEMBLY

R.H. END (NOKEY L.H. END (KEYED)
202-316"
DETAIL "C" DETAIL "D DETAIL "A"
IR R B e B N
@\\ °°°°°°°°°°°°° R S U S R S - *« _
l @ @B LDETAIL“E“% LDETAIL“D“ % DETAIL "E" % LDETAIL"D“ % \@ éj Z e
PETAIL™A' \—DETAIL"B" DETAIL "E" PETAILC




ONE STEP ROD CUTTER

OFFSET “Y* L.H. PICKUP HEAD ASSEMBLY (12 ROW-30) 2005-2012

Parts List
Item No. Part No.
1. 103095
2. 102015
3. 119134
4, 119135
5. 900897
6. 900940
7. 106036
7a. 106052
8. 901412
9. 901420
10. 900857
11. 106013
12. 102005
13. 901484
14. 103096
15. 901628
16. 901607
17. 901613
18. 901611
19. 900861
20. 901025
21. 900769
22. 900762
Not Shown 901605
Roller Carriers
Not Shown 901450
Not Shown 901451
Not Shown 900058
Not Shown 900059
Not Shown 900062
Not Shown 900063
Hardware List
Item No. Part No.
A.
B.
C.
D. 106051
E. 106051
F.
G.

Oty

o 00

96
96

304
304

Description

Cam Arm (Universal)

Bearing, Cam Arm

Shaft, R.H. Long Finger Offset
Shaft, L.H. Long Finger Offset
Finger Rod 333/8” (9 holes)

Finger Rod 293/8” (8 holes)

Finger, with Radius (8-Tube Pickup Head)
Finger, Soft (Optional)

End Spider Stub Shaft (short)

End Spider Stub Shaft (long)

Coupler, Finger Rod

Flangette, 2-Hole

Bearing, 1” Insert (with Lock Collar)
Spacer, Pickup Head (329/32” Lg.)
Cam Track (Universal)

L.H. Rotor Rod Mount (2083/g”)

L.H. Pickup Tube (with 7 Spiders) (2023/16”)
L.H. 4” Roller (206”)

L.H. Hex Roller (204”)

8-Hole Spider

Rotor Rod Support Guide (optional on this model)

Rotor Rod Support Bracket (weld-on) (optional on this model)
Rotor Rod Support Connection Plate (optional on this model)
L.H. Complete 8-Tube Pickup Head Assembly (2023/16”)

1%2” Pickup Head Carrier (Drive-end keyed)
1%2” Pickup Head Carrier (Idler-end no key)
4” Roller Carrier (Drive-end keyed)

4” Roller Carrier (Idler-end no key)

Hex Roller Carrier (R.H. end 4%4” keyway)

Hex Roller Carrier (L.H. end 24" keyway)

Description

7[16” x 3" NC Hex Bolt—-Grade 8

7/16” NC Nylon Hex Nut

5/8” NF Jam Nut

5/16” x 2" NF Hex Bolt—-Grade 9 (sold as a set with nut)
5/16” NF Stover Nut—Grade 9 (sold as a set with bolt)

5/16” x 172" NC Hex Bolt—Grade 5 (use on fingers only)
5/16” NC Whiz Nut (use on fingers only)

Revised February, 2014

87



DETAIL "A"

FINGER RODS REQUIRED PER (140-3/16") 8 TUBE P-U HEAD

(20 REQD) 383-3/8"
(12 REQD) 29-3/8"

(OHOLES) 900897
(8HOLES) 900940

DETAIL "B"

DETAIL "C"

“12ROW-30 (OFFSET"Y")
R.H. PICK-UP HEAD ASSEMBLY

DETAIL "E"

L.H. END (NOKEY)

140-3/16"

R.H. END (KEYED

AT pLT % L

DETAIL ' E

[o o

DETAIL "C"
/ DETAIL "A"

| o

1re

e

HDH [o
o o o S o S S o

[o

| o

i
D =
@ I

B S 5 5 5 s S o S S = S 5 5
B B B o] 5 S B R o B B
/ é @3 W\ @ @5 / é é

DETAIL "B" DETAIL "D" DETAIL "E"

T

“”%‘)

DETAIL "D"

DETAIL "A"
\
Y

ST il o
E——— | —
S S 5 I

B B B B g:

& @

DETAIL"C"




ONE STEP ROD CUTTER

OFFSET “Y” R.H. PICKUP HEAD ASSEMBLY (12 ROW-30) 2005-2012

Parts List
Item No. Part No.
1. 103095
2. 102015
3. 119135
4, 119136
5. 900940
6. 900897
7. 106036
7a. 106052
8. 901412
9. 901420
10. 900857
11. 106013
12. 102005
13. 901484
14. 103096
15. 901625
16. 901606
17. 901612
18. 901610
19. 900861
Not Shown 901600
Roller Carriers
Not Shown 901450
Not Shown 901451
Not Shown 900058
Not Shown 900059
Not Shown 900062
Not Shown 900063
Hardware List
Item No. Part No.
A.
B.
C.
D. 106051
E. 106051
F.
G.

Qty

t
8
8
4
4
2

1

el

Qty

o 00

64
64

212
212

Description

Cam Arm (Universal)

Bearing, Cam Arm

Shaft, L.H. Long Finger Offset
Shaft, R.H. Short Finger Offset
Finger Rod 29 3/8” (8 holes)

Finger Rod 33 3/8” (9 holes)

Finger, with Radius (8-Tube Pickup Head)
Finger, Soft (Optional)

End Spider Stub Shaft (short)

End Spider Stub Shaft (long)

Coupler, Finger Rod

Flangette, 2-Hole

Bearing, 1” Insert (with Lock Collar)
Spacer, Pickup Head (3 29/32” Lg.)
Cam Track (Universal)

R.H. Rotor Rod Mount (146 3/8”)

R.H. Pickup Tube (with 5 Spiders) (140 3/16”)
R.H. 4” Roller (144”)

R.H. Hex Roller (142”)

8-Hole Spider

R.H. Complete 8-Tube Pickup Head Assembly (140 3/16”)

1v4” Pickup Head Carrier (Drive-end keyed)
1v4” Pickup Head Catrrier (ldler-end no key)
4” Roller Carrier (Drive-end keyed)
4” Roller Carrier (Idler-end no key)
Hex Roller Carrier (R.H. end 4 3/4” keyway)

Hex Roller Carrier (L.H. end 2 1/2” keyway)

Description

7/16” x 3" NC Hex Bolt—Grade 8

7/16” NC Nylon Hex Nut

5/8” NF Jam Nut

5/16” x 2" NF Hex Bolt—Grade 9 (sold as a set with nut)
5/16” NF Stover Nut—Grade 9 (sold as a set with bolt)

5/16” x 1 1/2” NC Hex Bolt—-Grade 5 (use on fingers only)
5/16” NC Whiz Nut (use on fingers only)

Revised February, 2014

89



DETAIL

IIA"

Right End

LeftEnd

FINGER RODS REQUIRED PER (202-3/16") 8 TUBE P-U HEAD

N
é\@

(32REQD)  29-3f8"
(1REQD) 333"

(8HOLES) 900940

(9 HOLES) 900897

DETAIL

IICII

“12ROW-30 (OFFSET" V)
LH. PICK-UP HEAD ASSEMBLY

DETAIL "D"

RH. END (NOKEY)

f?m“ﬁ

DETAIL "C"

202-316"

LH. END (KEYED)

DETAL "C"

/R TDETAIL D" /@& YDETA‘L"C"

Y DETAIL "'D"

DETAIL "A"
2

N g

@20 :5%5@

DETAL "B"

LDETAIL ‘D" % LDETAIL "c" %

DETAL "'D"

L DETAIL "C"

DETAIL "'D"




ONE STEP ROD CUTTER

OFFSET “Y* L.H. PICKUP HEAD ASSEMBLY (12 ROW-30) 2013-Present

Parts List
Item No. Part No.
1. 102015
2. 103095-LH
3. 103095-RH
4, 119135
5. 119137
6. 119134
7. 119136
8. 106036
8a. 106052
9. 900897
10. 900940
11. 900857
12. 106013
13. 102005
14. 901484
15. 103096
16. 901628
17. 901607
18. 901613
19. 901611
20. 900861
21. 901025
22. 900769
23. 900762
Not Shown 901605
Roller Carriers
Not Shown 901450
Not Shown 901451
Not Shown 900058
Not Shown 900059
Not Shown 900062
Not Shown 900063
Hardware List
Item No. Part No.
A.
B.
C.
D. 106051
E. 106051
F.
G.

Qty
16

(o]

8
4
4

4
4
400
0
16

32
40
56pr.
56

2

PR RPRERN

PN RPN

el

Qty
16
16
16
96
96

304
304

Description

Bearing, Cam Arm

Cam Arm (Threaded)

Cam Arm (Threaded)

Shaft, L.H. Long Finger Offset
Shaft, L.H. Short Finger Offset

Shaft, R.H. Long Finger Offset

Shaft, R.H. Short Finger Offset

Finger, with Radius (8-Tube Pickup Head)
Finger, Soft (Optional)

Finger Rod 33 3/8” (9 holes)

Finger Rod 29 3/8” (8 holes)
Coupler, Finger Rod

Flangette, 2-Hole

Bearing, 1” Insert (with Lock Collar)
Spacer, Pickup Head (3 29/32” Lg.)

Cam Track (Universal)

L.H. Rotor Rod Mount (208 3/8”)

L.H. Pickup Tube (with 7 Spiders) (202 3/16”)
L.H. 4” Roller (206”)

L.H. Hex Roller (204”)

8-Hole Spider

Rotor Rod Support Guide (optional on this model)

Rotor Rod Support Bracket (weld-on) (optional on this model)
Rotor Rod Support Connection Plate (optional on this model)
L.H. Complete 8-Tube Pickup Head Assembly (202 3/16”)

1v4” Pickup Head Carrier (Drive-end keyed)
1v4” Pickup Head Carrier (Idler-end no key)
4” Roller Carrier (Drive-end keyed)
4” Roller Carrier (Idler-end no key)
Hex Roller Carrier (R.H. end 4 3/4” keyway)

Hex Roller Carrier (L.H. end 2 1/2” keyway)

Description

7/16” x 2 1/4” NF Hex Bolt—-Grade 8

7/16” Lock Washer

5/8” NF Jam Nut

5/16” x 2" NF Hex Bolt—Grade 9 (sold as a set with nut)
5/16” NF Stover Nut—Grade 9 (sold as a set with bolt)

5/16” x 1 1/2” NC Hex Bolt—-Grade 5 (use on fingers only)
5/16” NC Whiz Nut (use on fingers only)

Revised February, 2014

91



DETAIL "A" FINGER RODS REQUIRED PER (140-3/16" 8 TUBE P-U HEAD

(20 REQD) 3338 (SHOLES) 900897
(12 REQD) 2938 (SHOLES) 900940

? Right End

DETAIL "D"

DETAIL "E"

DETAIL "B"

12 ROW-30 (OFFSET" V")
R.H. PICK-UP HEAD ASSEMBLY

R.H. END (KEYED)

140-3/16"
DETAIL "E" DETAIL "A"
DETAIL "E" DETAIL "D"
DETAL'W P R_Py b \
®\J\\o ¢ = s S s s A || s S s S s A ‘rlﬁo 5 S 5 e Y o s Ts s 5 5 o 5 s STl 8
Gtk e B B B B B B ST i B B B B B B B O‘Hﬁ o B B B B B B o1 B B B B 5 B B B ST 4o
B \|\zq o s o s o El o ST s o s o El o STl 5 o 5 5 o\ 5 5 s 5 s 5 s \ 5 s 5 s ST —
o ‘}\\\Ho s s s 5 s 5 | e s 5 c 5 c s c Sl Te B 5 B B B B B B
GliTe B B B RN B < S Te B B RN B B ST ke 5 S LN 5 R 5 5 Ts 5

s o B o B 5 ST/ o\@
X 5 R 5 5 ST
ol

DETAL "D"




ONE STEP ROD CUTTER

OFFSET “Y” R.H. PICKUP HEAD ASSEMBLY (12 ROW-30) 2013-Present

Parts List
Item No. Part No.
1. 102015
2. 103095-LH
3. 103095-RH
4, 119135
5. 119137
6. 119134
7. 119136
8. 106036
8a. 106052
9. 900940
10. 900897
11. 900857
12. 106013
13. 102005
14. 901484
15. 103096
16. 901625
17. 901606
18. 901612
19. 901610
20. 900861
Not Shown 901600
Roller Carriers
Not Shown 901450
Not Shown 901451
Not Shown 900058
Not Shown 900059
Not Shown 900062
Not Shown 900063
Hardware List
Item No. Part No.
A.
B.
C.
D. 106051
E. 106051
F.
G.

Qty
16

(o]

8
4
4

4
4
276
0
12

20
24
40pr.
40

2

PR RPRERN

= ol

el

Qty
16
16
16
64
64

212
212

Description

Bearing, Cam Arm

Cam Arm (Threaded)

Cam Arm (Threaded)

Shaft, L.H. Long Finger Offset
Shaft, L.H. Short Finger Offset

Shaft, R.H. Long Finger Offset

Shaft, R.H. Short Finger Offset

Finger, with Radius (8-Tube Pickup Head)
Finger, Soft (Optional)

Finger Rod 29 3/8” (8 holes)

Finger Rod 33 3/8” (9 holes)
Coupler, Finger Rod

Flangette, 2-Hole

Bearing, 1” Insert (with Lock Collar)
Spacer, Pickup Head (3 29/32” Lg.)

Cam Track (Universal)

R.H. Rotor Rod Mount (146 3/8”)

R.H. Pickup Tube (with 5 Spiders) (140 3/16”)
R.H. 4” Roller (144”)

R.H. Hex Roller (142”)

8-Hole Spider
R.H. Complete 8-Tube Pickup Head Assembly (140 3/16”)

1v4” Pickup Head Carrier (Drive-end keyed)
1v4” Pickup Head Catrrier (ldler-end no key)
4” Roller Carrier (Drive-end keyed)
4” Roller Carrier (Idler-end no key)
Hex Roller Carrier (R.H. end 4 3/4” keyway)

Hex Roller Carrier (L.H. end 2 1/2” keyway)

Description

7/16” x 2 1/4” NF Hex Bolt—Grade 8

7/16” Lock Washer

5/8” NF Jam Nut

5/16” x 2" NF Hex Bolt—Grade 9 (sold as a set with nut)
5/16” NF Stover Nut—Grade 9 (sold as a set with bolt)

5/16” x 1 1/2” NC Hex Bolt—-Grade 5 (use on fingers only)
5/16” NC Whiz Nut (use on fingers only)

Revised February, 2014

93



DETAIL "A"

FINGER RODS REQUIRED PER (172-3/16") 8 TUBE P-U HEAD DETAIL "C"

(20 REQD) 41-3/8" (11 HOLES) 900867 .
(12 REQ'D) 37-3/8" (10HOLES) 900866 e
® ./

&

DETAIL "D"

DETAIL "E"

DETAIL "B"

. 12ROW-30 (CENTER " Y ") '
L.H. PICK-UP HEAD ASSEMBLY

R.H. END (NOKEY

172-316"

DETAIL "A" DETAIL "D"
/ DETAIL "E"
@\ DETAIL "C" C% @ / % @ C% 9

To o o S Z o | | 20 o S o o 3 o o/ o ol |
M= o o S o o S 0 o]

: v
5 5 T 5 o 5 o T 5 o 5 o T ) o 5 il

e 5 5 5 5 5 5 5 5 ST = 5 5 5 5 5 5 5 5 5 ST = 5 5 5 5 5 5 5 5 5 e|qﬂ
5 T ) o T ) o T ) o T ) ) T ) ) o ) o o ) o o ) o il

1= R i 3
To o o © o |=h——= o o s R o o © o o ol lleh = s K o o ° © o s © o]

Trnr B 6 apn® & | 0 z@ 5 j

é#%«
L]

DETAIL "D"
DETAIL "C"




ONE STEP ROD CUTTER

CENTER “Y” L.H. PICKUP HEAD ASSEMBLY (12 ROW-30) 2005-2012

Parts List
Item No. Part No.
1. 103095
2. 102015
3. 119136
4, 119135
5. 900867
6. 900866
7. 106036
7a. 106052
8. 901412
9. 901420
10. 900857
11. 106013
12. 102005
13. 901484
14. 103096
15. 901698
16. 901683
17. 901688
18. 901692
19. 900861
Not Shown 901684
Roller Carriers
Not Shown 901450
Not Shown 901451
Not Shown 900058
Not Shown 900059
Not Shown 900062
Not Shown 900063
Hardware List
Item No. Part No.
A.
B.
C.
D. 106051
E. 106051
F.
G.

Qty

t
8
8
4
4
0

2

el

Qty

o 00

64
64

276
276

Description

Cam Arm (Universal)

Bearing, Cam Arm

Shaft, R.H. Short Finger Offset
Shaft, L.H. Long Finger Offset
Finger Rod 41 3/8” (11 holes)

Finger Rod 37 3/8” (10 holes)

Finger, with Radius (8-Tube Pickup Head)
Finger, Soft (Optional)

End Spider Stub Shaft (short)

End Spider Stub Shaft (long)

Coupler, Finger Rod

Flangette, 2-Hole

Bearing, 1” Insert (with Lock Collar)
Spacer, Pickup Head (3 29/32” Lg.)
Cam Track (Universal)

L.H. Rotor Rod Mount (178 3/8”)

L.H. Pickup Tube (with 5 Spiders) (172 3/16”)
L.H. 4” Roller (176”)

L.H. Hex Roller (174”)

8-Hole Spider

L.H. Complete 8-Tube Pickup Head Assembly (172 3/16”)

1v4” Pickup Head Carrier (Drive-end keyed)
1v4” Pickup Head Catrrier (ldler-end no key)
4” Roller Carrier (Drive-end keyed)
4” Roller Carrier (Idler-end no key)
Hex Roller Carrier (R.H. end 4 3/4” keyway)

Hex Roller Carrier (L.H. end 2 1/2” keyway)

Description

7/16” x 3" NC Hex Bolt—Grade 8

7/16” NC Nylon Hex Nut

5/8” NF Jam Nut

5/16” x 2" NF Hex Bolt—Grade 9 (sold as a set with nut)
5/16” NF Stover Nut—Grade 9 (sold as a set with bolt)

5/16” x 1 1/2” NC Hex Bolt—-Grade 5 (use on fingers only)
5/16” NC Whiz Nut (use on fingers only)

Revised February, 2014

95



DETAIL "A"

FINGER RODS REQUIRED PER (170-3/16") 8 TUBE P-U HEAD DETAIL “C"

{16 REQD) 41-3/8" (11 HOLES) 900867 .
{16 REQD) 37-3/8" (10HOLES) 900866 Q’”
©

PO

e

DETAIL "B"

DETAIL "D"

DETAIL "E"

. 12ROW-30(CENTER " Y") '
R.H. PICK-UP HEAD ASSEMBLY

L.H. END (NOKEY

DETAIL "A"

170-3/16™

[o]

DETAIL "C" %%

DETAIL "E"
DETAIL "D" DETAIL A
/@ DETAIL "E" %% /@

= —

.f@‘

[,
o

o

o o To o] oﬂp T S
o ok % [o ) I | 2 Y o

pu

S ooooooooooﬁoooo
DETAIL"B“—/ é

DETAIL "D" \@ @‘g

DETAIL "C"

 DETAIL"E" DETAIL "D" /

R.H. END (KEYED




ONE STEP ROD CUTTER

CENTER “Y” R.H.

Parts List
Item No. Part No.
1. 103095
2. 102015
3. 119135
4, 119134
5. 900867
6. 900866
7. 106036
7a. 106052
8. 901412
9. 901420
10. 900857
11. 106013
12. 102005
13. 901484
14. 103096
15. 901695
16. 901681
17. 901685
18. 901690
19. 900861
Not Shown 901680
Roller Carriers
Not Shown 901450
Not Shown 901451
Not Shown 900058
Not Shown 900059
Not Shown 900062
Not Shown 900063
Hardware List
Item No. Part No.
A.
B.
C.
D. 106051
E. 106051
F.
G.

PICKUP HEAD ASSEMBLY (12 ROW-30) 2005-2012

el

Qty

o 00

64
64

272
272

Description

Cam Arm (Universal)

Bearing, Cam Arm

Shaft, L.H. Long Finger Offset
Shaft, R.H. Long Finger Offset
Finger Rod 41 3/8” (11 holes)

Finger Rod 37 3/8” (10 holes)

Finger, with Radius (8-Tube Pickup Head)
Finger, Soft (Optional)

End Spider Stub Shaft (short)

End Spider Stub Shaft (long)

Coupler, Finger Rod

Flangette, 2-Hole

Bearing, 1” Insert (with Lock Collar)
Spacer, Pickup Head (3 29/32” Lg.)
Cam Track (Universal)

R.H. Rotor Rod Mount (176 3/8”)

R.H. Pickup Tube (with 5 Spiders) (170 3/16”)
R.H. 4” Roller (174”)

R.H. Hex Roller (172”)

8-Hole Spider

R.H. Complete 8-Tube Pickup Head Assembly (170 3/16”)

1v4” Pickup Head Carrier (Drive-end keyed)
1v4” Pickup Head Catrrier (ldler-end no key)
4” Roller Carrier (Drive-end keyed)
4” Roller Carrier (Idler-end no key)
Hex Roller Carrier (R.H. end 4 3/4” keyway)

Hex Roller Carrier (L.H. end 2” keyway)

Description

7/16” x 3" NC Hex Bolt—Grade 8

7/16” NC Nylon Hex Nut

5/8” NF Jam Nut

5/16” x 2" NF Hex Bolt—Grade 9 (sold as a set with nut)
5/16” NF Stover Nut—Grade 9 (sold as a set with bolt)

5/16” x 1 1/2” NC Hex Bolt—-Grade 5 (use on fingers only)
5/16” NC Whiz Nut (use on fingers only)

Revised February, 2014

97



FINGER RODS REQUIRED PER (172-316") 8 TUBE P-U HEAD

(20 REQD) 41-38"
(12 REQD) 37-38"

(11 HOLES) 900867
(TOHOLES) 900866

L.H. END

DETAIL "C"

DETAIL "D"

“12ROW-0 (CENTER" V")
LH. PICK-UP HEAD ASSEMBLY

R.H. END (NOKEY

@

@ ®

DETAIL "B"

172-316"
DETAIL "A" DETAL 'D" DETAL "C" DETALL "A"
DETAIL "C"
VW Vocudl W Wik W WS 2L
= e
/ % @B LDETA'LD \@ ‘ \;DETAILC é % é) @ﬁ/ e

DETAIL "'D"




ONE STEP ROD CUTTER

CENTER “Y” L.H. PICKUP HEAD ASSEMBLY (12 ROW-30) 2013-Present

Parts List
Item No. Part No.
1. 102015
2. 103095-LH
3. 103095-RH
4, 119135
5. 119137
6. 119134
7. 119136
8. 106036
8a. 106052
9. 900867
10. 900866
11. 900857
12. 106013
13. 102005
14. 901484
15. 103096
16. 901698
17. 901683
18. 901688
19. 901692
20. 900861
Not Shown 901684
Roller Carriers
Not Shown 901450
Not Shown 901451
Not Shown 900058
Not Shown 900059
Not Shown 900062
Not Shown 900063
Hardware List
Item No. Part No.
A.
B.
C.
D. 106051
E. 106051
F.
G.

Qty
16

(o]

8
4
4

4

4
340
0
20

12
24
40pr.
40

2

PR RPRERN

(6]

el

Qty
16
16
16
64
64

276
276

Description

Bearing, Cam Arm

Cam Arm (Threaded)

Cam Arm (Threaded)

Shaft, L.H. Long Finger Offset
Shaft, L.H. Short Finger Offset

Shaft, R.H. Long Finger Offset

Shaft, R.H. Short Finger Offset

Finger, with Radius (8-Tube Pickup Head)
Finger, Soft (Optional)

Finger Rod 41 3/8” (11 holes)

Finger Rod 37 3/8” (10 holes)
Coupler, Finger Rod

Flangette, 2-Hole

Bearing, 1” Insert (with Lock Collar)
Spacer, Pickup Head (3 29/32” Lg.)

Cam Track (Universal)

L.H. Rotor Rod Mount (178 3/8”)

L.H. Pickup Tube (with 5 Spiders) (172 3/16”)
L.H. 4” Roller (176”)

L.H. Hex Roller (174”)

8-Hole Spider
L.H. Complete 8-Tube Pickup Head Assembly (172 3/16")

1v4” Pickup Head Carrier (Drive-end keyed)
1v4” Pickup Head Catrrier (ldler-end no key)
4” Roller Carrier (Drive-end keyed)
4” Roller Carrier (Idler-end no key)
Hex Roller Carrier (R.H. end 4 3/4” keyway)

Hex Roller Carrier (L.H. end 2 1/2” keyway)

Description

7/16” x 2 1/4” NF Hex Bolt—-Grade 8

7/16” Lock Washer

5/8” NF Jam Nut

5/16” x 2" NF Hex Bolt—Grade 9 (sold as a set with nut)
5/16” NF Stover Nut—Grade 9 (sold as a set with bolt)

5/16” x 1 1/2” NC Hex Bolt—-Grade 5 (use on fingers only)
5/16” NC Whiz Nut (use on fingers only)

Revised February, 2014

99



i‘ FINGER RODS REQUIRED PER {170-3/16") 8 TUBE P-U HEAD

e’
/ﬁ) (16 REQD) 438" (11HOLES) 900867

(16 REQD) 37-38" (10HOLES) 900866

L.H. END

Right End

DETAIL "C"

DETAIL "B" BISA V. NP A
“12ROW-30 (CENTER" V")
RH. PICK-UP HEAD ASSEMBLY
LH. END (NOKEY) R.H. END (KEYED)

170-316"

DETAIL "A" DETAIL "D" DETAL"C"  DETAL"A"
I YR N A B I B

= o=
o o«

DETAL "'D"

%

i

Cl ||
) |
Y | | 3 ¥

DETAIL "C"

DETAIL "B"




ONE STEP ROD CUTTER

CENTER “Y” R.H. PICKUP HEAD ASSEMBLY (12 ROW-30) 2013-Present

Parts List
Item No. Part No.
1. 102015
2. 103095-LH
3. 103095-RH
4, 119135
5. 119137
6. 119134
7. 119136
8. 106036
8a. 106052
9. 900867
10. 900866
11. 900857
12. 106013
13. 102005
14. 901484
15. 103096
16. 901695
17. 901681
18. 901685
19. 901690
20. 900861
Not Shown 901680
Roller Carriers
Not Shown 901450
Not Shown 901451
Not Shown 900058
Not Shown 900059
Not Shown 900062
Not Shown 900063
Hardware List
Item No. Part No.
A.
B.
C.
D. 106051
E. 106051
F.
G.

Qty
16

(o]

8
4
4

4

4
336
0
16

16
24
40pr.
40

2

PR RPRERN

(6]

el

Qty
16
16
16
64
64

272
272

Description

Bearing, Cam Arm

Cam Arm (Threaded)

Cam Arm (Threaded)

Shaft, L.H. Long Finger Offset
Shaft, L.H. Short Finger Offset

Shaft, R.H. Long Finger Offset

Shaft, R.H. Short Finger Offset

Finger, with Radius (8-Tube Pickup Head)
Finger, Soft (Optional)

Finger Rod 41 3/8” (11 holes)

Finger Rod 37 3/8” (10 holes)
Coupler, Finger Rod

Flangette, 2-Hole

Bearing, 1” Insert (with Lock Collar)
Spacer, Pickup Head (3 29/32” Lg.)

Cam Track (Universal)

R.H. Rotor Rod Mount (176 3/8”)

R.H. Pickup Tube (with 5 Spiders) (170 3/16”)
R.H. 4” Roller (174”)

R.H. Hex Roller (172”)

8-Hole Spider
R.H. Complete 8-Tube Pickup Head Assembly (170 3/16”)

1%2” Pickup Head Carrier (Drive-end keyed)
1%2” Pickup Head Carrier (Idler-end no key)
4” Roller Carrier (Drive-end keyed)
4” Roller Carrier (Idler-end no key)
Hex Roller Carrier (R.H. end 4 3/4” keyway)

Hex Roller Carrier (L.H. end 2” keyway)

Description

7/16” x 2 1/4” NF Hex Bolt—-Grade 8

7/16” Lock Washer

5/8” NF Jam Nut

5/16” x 2" NF Hex Bolt—Grade 9 (sold as a set with nut)
5/16” NF Stover Nut—Grade 9 (sold as a set with bolt)

5/16” x 1 1/2” NC Hex Bolt—-Grade 5 (use on fingers only)
5/16” NC Whiz Nut (use on fingers only)

Revised February, 2014

101



	Table of Contents
	One Step Rod Cutter-Rear Pull Unit
	Pickup Head Layouts - Section 8
	Model Years 1988–1990
	Parts List (item no's 1-34)
	Parts List (item no's 35-57)

	Model Years 1991–1993
	Parts List

	Model Years 1994–1995
	Parts List

	Model Year 1996
	Parts List

	Model Years 1997–Present (4-tube)
	Parts List

	Model Years 1997–Present (8-tube)
	4 Row 30 (1997-Present) 8-tube
	4 Row 36 (1997-Present) 8-tube
	6 Row 28 (1997-2013) 8-tube
	6 Row 28 (2014-Present) 8-tube
	6 Row 30 & 8 Row 22 (1997-2013) 8-tube
	6 Row 30 & 8 Row 22 (2014-Present) 8-tube
	6 Row 36 (1997-2012) 8-tube
	6 Row 36 (2013-Present) 8-tube
	6 Row 38 (1997-2012) 8-tube
	6 Row 38 (2013-Present) 8-tube
	8 Row 30 (1997-2012) 8-tube
	8 Row 30 (2013-Present) 8-tube
	12 Row 22 (1997-2012) 8-tube
	12 Row 22 (2013-Present) 8-tube
	12 Row 30 2005-Present
	Offset "Y" L.H. Pickup Head (12 Row 30) 2005-2012
	Offset "Y" L.H. Pickup Head (12 Row 30) 2013-Present
	Offset "Y" R.H. Pickup Head (12 Row 30) 2005-2012
	Offset "Y" R.H. Pickup Head (12 Row 30) 2013-Present
	Offset "Y" L.H. Pickup Head (12 Row 30) 2005-2012
	Offset "Y" L.H. Pickup Head (12 Row 30) 2013-Present
	Center "Y" R.H. Pickup Head (12 Row 30) 2005-2012
	Center "Y" R.H. Pickup Head (12 Row 30) 2013-Present






